)
[T TP

)

¢

i

¥

-+

2

N * ) - -‘5 .
: COMPACT TRACTORS ] ~ ‘. -
, : : \ 3010, 4014 - ALL K] , P | : ’ ~
.o _ 3012 Bofore PIN 14145700 : ‘ _ o . , " E
' , : . 3014 Before PIN 14146700 | S |
. S - | - S Parts Catalog 8-3031 ER - / SN \
’ [ N . o ; i ll/ i |
Ve i !
i '
¢ . f . . :
8-91-RP-500-316 ., / 4 e e
‘ N . ’ . M M ;L ' . i E‘
R : . ALPHABETICAL INDEX S : \
_ ; TR : ) ma— - , " ENGINE SQI;ON e ‘ ! ; .
| Page Grid , ‘ Page Grid
VAirCleaner ... ... ... 17 B6 Fiywheel . ................. 9 Al2 A
TBAEFY .. . B7. E4 Fuel PUMp. . oo cvee e enn e e 17 "'B6 _—
, Breather, Crankcase ......... - 25, B14 Fuel System .. ............. 17 BB
S Camshaft ................. 7 . A10 Gasket Kits ... ......... e 5 A8
_Carburetor. ... 7. ... ... .. 19 B8 Governor. . .. .. e 21 B10
| Choke Linkage ............. 21 . B10 Muffler . .......oonvineenn 23 . Bi2
Connecting Rod. ............ 11 Al OitFill Tube ............... 9 A12
- Crankshaft ................ 9 Al12 QilPan . ...... ... v 5 AB
. Cylinder Block . ............ B 5 AB Piston ..... [ 11-13-15 A14-B2-B4
‘ Cylinder Head ... ............ 5 ~AB PTOCluteh . . ....... ... 27 .C2
Electrical System ... ... .... .. 55-59 EZ-E6 SHIoUdS . oo vveeerenaan s - .25 B14
Engine Block & Attaching Parts . 5 A8 Spark Plug “............... 57. E4
Exhaust System ............ 23 B12 Starter ............ e 58 E2
| . Filter, Breather ............. 25 B14 Tank, Fuel................. 17 . B6
‘ Filter, Fuel . .. ............ .. 17 B6 Throttie Llnkage ............ - 21 B10
‘ Valves ... oo 7 A0
3 * ' /
| ‘ BASIC TRACTOR SECTION /:
‘ : S ‘Page ,  Grid - : Page Grid
- Axle, Front ... ..., ... .. .37 "reE12 Hydraulics .. ... .. ..o o vut 43 , D4
: Axle, Rear. . ... e 41 D2 Adapter, Pump Drive’ . ... ... . 49 ‘D10
. Baffles & Shrouds . Ce e 25 B14 Moses, Lines & Fittings 43-53 D4-D14
- Brakes .. ....%.eioeains 39 cC14 Motor, Hydraulic Drive T 47 D8
AN _ Control, Speed ....... A, 51 D12 PUMD .« o corre e 49 DO,
Decals .........cc..v-. . 61 ES Vaive, Control .......... /. 45 D&
Electrical System. . .. .. .. .. .. 55-59 E2-E6 Linkage, Valve Control 51 D12
F27 Three Point Hitch Adapter . 69 - F2 Hydraulic Lift . . . ...... A 53 D14 . -
F ELER, ‘ Fenders............%...... 33 C8 PTO {Hydraulic} .......0... - 837 E10-
i N - bt : LAt SN R B S T Frame . ..... ..o 29 ca Instruments . . .0 ... ......... 57 E4
| e ‘ : : : Grille . .o . .31+ €6 - K22and K24 Sleeve Hitci . ... 85 .© Ei2
' ; - T . : H13 Weight Box ... ........ " 71 . F4  L11 Counterweight Kit ./ ... .. 69 F2
' H18 Counterweight Brackets . . . 71 F4 Mounts, Engine’.". ... 0. ..., 23 B12
. . ‘ - ‘ HH34 Three Point Hitch . ... .. 67 E14 Mounts, Heat Exchangef . . . . .. 43 D4
. ‘ | ' -HP30, HP40 Hydraulic PTO . . .. 63 E10  PTO Clutch felectric) ./ . ... ... 27 c2
- B - COHItCh e 47 D8  Reflector, rear . .. . Ao 33 c8
: Hood ....coveonne it -31 Cé Seat, Operator’s P A .33 c8
; ' MFC 34 Flcw Control ........ 75 F8 Steenng Whee! & Gear e '35 C10
= | . ToolBOX - v on sl 33 c8
- ;’ Transmission . ... oo o oo v v e o e 41 D2
i : Wheels, Front & Rear ........ 39 .C14
! , - WW30, WW40 Wheel Weights . 73 F6
o !




.

LI
.

INDEX ’ -

LI

Fhere is an index at the fl}bﬂt and rear ¢ ﬂ’this éatalog.

The front index is an"alphabetical inde
groups or assemblies. |~ T -

' of the major
! .
i

The rear index is a numerical index of the part numbers

and pages on which thess numbers are shown.
. - i
ILLUSTRATION ~ i
. ! .
Each illustration in this catalog shows/a group of parts
‘or components, These parts and Fomponents are
aligned approximately as the parts and components on.

your machine. Each part and component in an illustra-

tion has a reference number. These reference numbers

are in a list on the page opposite of the illustration.”

Next to the reference number is the part number,
description and required quanity of the part shown in
the illustration. . )

UAR - “Use as Tequired” indicates that the' part
quantity is variable.

NSS - “Not sold separately”’ indicates that the part is
only available as 8 component of an assembly or the
part must be purchased locajly. If the part is an
assembly component, the description will be indented
under the assembly description in the parts list.

Q/L - 'Obtain locally”

=+ _ “Egotnotes” are added to a part number when
more information is needed for identification. They
only relate to the part numbers indicated.

‘2. Complete description of part or component. !

3. Total .quantity of each part or component.
. : ) . N

7. Complete and correct address.

-

NERAL INFORMATION N

PARTS ORDERS
All orders must include the following information:~

1. Correct part number.

1

4. Product model number.
5. All necessary product identification numbers.
6. Method for sending the parfs. .

CATALOG REVISIONS

As the product changes, few pages will be -available
for your catalog. A notice will be issued.

IMPORTANT: Put all revisions into the catalog as
soon as possible.

RIGHT HAND AND LEFT HAND
IDENTIEICATION

The \i'ords right hand {RH) and left hand (LH) as used

-

in fhis catalog indicate the direction while you are in ’

the operator’s seat in the normal operating position.

INDENTED DESCRIPTIONS

An assembly can have many components. The com-
panents of an assembly are indicated by an indented
description. The quantity for an indented part is the

. \ - PRODUCT IDENTIFICATION NUMBERS

-

MODEL 30106, 3012, 3014 and 4014 COMPAGT TRACTORS . ; a

- i

3

.

TRACTOR MODEL AND

SERIAL NUMBER ENGINE MODEL, SERIAL AND

SPECIFICATION NUMBERS

TRACTOR MODEL ENGINE MODEL

. ! tota! needed for that complete ‘assembly, See the 3010 C3‘2265-
example. KOHLER MODEL M10AQS
Spec. No. 461509
) 3012 €33239
REF. PART NO. DESCRIPTION REQ'D
' C 55159 CYLINDER ASSY - rear steering ........ PRI SV 1 KOHLER MODEL M12AQS
2 C . 56208 " SOCKET ASSY - 10ar YNNG . .« v oeenveneneranaeeinnnenens 1 Spec. No. 471514
2 C 55956 PLUG - adjusting, SOcket@ssy ... e veinirrcencnnnoeneirans 1 i .
30 C 55957 SEAT - socket ball ... SRR 2 . 3014, 4014 C33240
31 c 56210 SPRING - SOCKEE .+~ + v e e ee e . 1 KOHLER MODEL M14AQS
32 c 56209 SEAT-SOCKEISPING . ..ovvrrreninaniananiannrarannss 1 1 | Spec. No. 601513
3 G 45175 CLAMP ASSY -50CKETASSY +.vvvvvrerrmncauatseeonncnnns P 1
» 16- 836 BOLT-1/2" X 2-1/4" N.F RBX « v peeeinneniiaeecnnnns 1 L
34 132- - 104 PIN - cotter, 3/16" x 3" ... ............ L e - 1 h
35 C 55889 STUD -ball, socket &cylinder. . .......coii it 2 - -
E ‘35 13- 410 BOLT - 1/4" x5/8" N.C., hex .. ... e, 4 NOTE: |n this catalog there are references to serial
57 92- - 4 - LOCK WASHER-1/4"SAE............... e e 4 numbers. To order the correct part use

these serial numbers as a guide. "

Sta




PAINT ANDOIL ' - , ;
f y : I
. - PAINT ! , : : ¥,
REF. PART NO: -DESCRIPTION ' ) ’ a REQ'D -
1 C 28849 BLACK - semi - gloss, 12 oz spray (2 per cartoni .................. 1 P\
2 C 28850 BLACK - semi - gloss, quart (2 percarton) .............. o 1 N o
.3 C_ 28851 BLACK - semi - gloss, heat resistant, 12 oz spray {2 per carton} ... .. . 1
4 C 28484 POWER RED - gloss, 12 oz spray (2 per carton) ................... 1 .
g C 28485 POWER RED - gloss, quart {2 percarton) & .........c..oovnaeanns 1
6 C, 30870 SILVER - gloss, 12 oz. spray (2 per CAMOMD .« o e v e e F e e aian e 1 - 3
7 C 31843 POWER RED - gloss, 1 oz touch up, {1 doz percarton) .. ........... 1 B
. oL | ,
1 C 32776 OIL - SAE 30, SF, quart (12 per case} :t.. ........... . . 1
2 '€ 32777 OIL- SAE 5W20, SF, quart (12 percase) ... .........ovvre 1 .
3 Cc 32778 OIL SAE 20W40, SF, quart (12 percasel~............ e 1 . .
~. o .
4 ~ “;"‘:'3-' +
. PR~
L]
(f'
Ingersoll Equupment Co., Inc.
|
J -
|
|
.I: r'wj_w’*___gr‘___—# —— T - o T
,, r
L) S T e




T ¥ g

¢

MO[;EL 3010, 3_012. 3014 and 4014 COMPACT TRACTO.RS 5
. ‘ /' ! ' *
CYLINDER BLOCK, HEAD AND OIL PAN .

NOTE: For Complete Engine See Page 1 -~
REF. PART NO. . DESCRIPTION ‘ REQ'D
c 33016 , BLOCK ASSEMBLY - cylinder, short (3010) (includes crankshaft,
/ piston assembly, ring set, crankshaft seals, rod assembly, camshaft
' assembly, valves, bearings, plate and plate gasket, governor gear
; assembiy and cross shaft) (alsb includes gaskets) . ................. 1
Cc 33017 BLOCK ASSEMBLY - cylinder, short (3012) (Includes tf‘rankshaft, pis-
/ ton assembly, ring set, crankshaft seals, rod assembly, camshaft
i assembly, valves, bearings, plate and plate gasket, governor gear, .
B assembly and cross shaft) (alsoincludes gaskets).................. 1
Cc ,33018 .BLOCK ASSEMBLY - cylinder, short {3014, 4014} (Includes crank-
shaft, piston assembly, ring set, crankshaft seals, rod assembly, cam-
/ shaft assembly, valves, bearings, plate and plate gasket, governor
/ gear assembly and cross shaft) {alsc includes gaskets) ............. 1
1 NSS BLOCK - cylinder, bare......... ...... Pt 1 -
2 KO 238559 SHAFT -balancegearstub . ....... . ...t uan 2
3 c 32888 GASKET -shim .......... BT UAR
4 C 32889 GASKET -bearingplate . ... irrii it it e ianeens 1
5 /C 28669 BEARING-ball ........ e e e e 2
6 Y C 32890 PLATE - Bearing . vt 1
7 /i C 32891 - SEAL-front ofl . ... e e 1
8 {113- 207 SCREW - 3/8" - 1B X 1 Lo e 4.
+ 9 NSS SCREW-1/4"-20x 1/2" (use 11318 192-19) ...........cvntn.. 4
10 - KO 235026 COVER -camshaft . ... . i i i ci e e nns 1
1 © KO 235025 GASKET -camshaftcover ... . ... o i it 1
12 K0235125-S SHAFT - QOVEIMOI GEAN . ..o . vvvrteen eeeetieee e 1
13 4- - 18 ; "PLUG-expansion ....:t......... e N 1
14 C . 28691 .- "BEARING-governorcrossshaft................................ 1
15 C 28678 ' SEAL-1aroil ..........ciiiiiiiee i, T 1
16 KO 230170 / INSERT.-exhaustseat {3010,3012) ...................c.cevsn.n. 1
_ 16 KO 230265 INSERT =valveseat {3014, 4014) . . . ... ...t 2
17 K0235007 S GUIDE-valve. «<. ... ..o i e C 2
' C 32898 . HEAD-cylinder{3010) . .........cuvrvniiiinenriininraenenn. 1
18 C 32899 HEAD - cylinder {3012,3014, 4014} . . ... ... ...t 1
19 C 30482 GASKET -head ......... ... i et 1
20 KO 270888. WASHER - 3/8” . i i e e et g9
21 KO 270158 BOLT-head 3/8" - 16 x 1-1/ 2" . ... i e ine e 8
2 KO 235748 STRAP - lifting.. . .. et e 1
23 Cc 32901 SCREW -sockethead 3/8"-16x 1" ...................... . .... 1
24 C 32953 GASKET -0l pan ..ottt e it 1
p.i) C 32954 PAN -l . e e 1 -
26 195- . 103 WASHER - 3/8" .. i i e e e 4
27 13- 207 BOLT - 3/8 =16 X 17 e i i e e redfpia -
28 - C 32376 CLAMP -hose 5/8" ... e . 1
29 c 32331 VALVE-oilldrain. ... ... i e e e et 1
30 221- 86.  REDUCER-pipe3/8 0 1/4” . . vt o 1
3 C. 32333 HOSE-oildrain . ........ ... ... i i ciee e 1
c 32829 KIT-gasketand S6a!. ... ...ooivueeneoni i iiian e eeaanns 1
\
Printed in U.S. A. August 1991




MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS 7

CAMSHAFT AND VALVES (3010, 3012)

REF.  PART NO. DESCRIPTION - . REQ'D
1 C 32803 CAMSHAﬁ’F ASSEMBLY ... e e . 1
2 C 28680 - SPRINGactuating........ e et U 1
3 KO 275066 SPACER -.005" .. _ UAR
3 KO 279067 . . SPACER 4" 0107 e e UAR -
4 S C 30487 PIN-camshaft...................... ...t e 1
. 5 KO . 235838 VALVE - @XBUST - « . ..o oo oanae o] U 1
8 KO 235008 VALVE-intake ...........ocooeu.... L 1.
7 KO 235011 RETAINER -upperspring.............. e e 2
8 KO 235010 SPRING -intake valve . ............... I N 1
9 KO 230011 RETAINER -spring ... ... i e e eeens R
10 KOD 235327 TAPPET - VBIVE <. oottt aeiien e i 2
11 C 24884 KIT-retainer ... ... oot iiiinnrannnnnns S " 2
12 KQ 230020 ROTATOR -valve ... ..o ittt e e e ]
13 KO 235168 SPRING-exhaustvalve ..........coooiiiiriiiin e b 1
14 c 32849 PLUG -cup 172 0. D, e i e e e .. 1

CAMSHAET AND VALVES (3014, 4014)

1 C 32803 CAMSHAFT ASSEMBLY ...t e e et e et aneas 1

2 C 28680 SPRING-actuating...............ccv0.. e e 1

3 KO 275066 SPACER- .05 .. e e UAR

3 KO 275067 BPACER - D10 o e e UAR

4 C 30487 PIN-camshaft......................... e ke 1

5 C 32849 PLUG-cup1/270.D. ... e e 1

6 KO 237672 VALVE - exhaust ... .. e e 1

7 KO 235582  VALVE-Intake ........c.cvoiiiiiniiiiiiaa i, 1

8 KO 235011 RETAINER - UpPEr SPFNG . o« ot ii et ee i aiteeiice e, .2

9 KO 235168 SPRING - VaIVE . .ottt e et e e e 2
10 KO 230020 ROTATOR VAV . it it et etar e 2
1 . KOD 235327 TAPPET -valve .................. e e e e e 2
12 C 24884 - KIT-retainer ............ e e e e e e 2

,’//'

Printedin U.S.A. ~ _ Augu§t 1891




REF. PART NO.

1 C 32892
1 C 32893
1 C 32894
2 KOA 236507
3 Cc 32896
4 C 22754
b C 32897
B C 32914
7 126- 22
8 c 32917
9 28- 620
10 C 32919
11 c 32920
12 121- 21
13 - C 32921
1 c 32902
2 Cc 32903
3 C 320804
4 182- 552
5 KO 237084
Printed in U.S.A.

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS

CRANKSHAFT AND FLYWHEEL

DESCRIPTION

KIT - crankshaft (3010) ... ........ T .
KIT - crankshaft (2012} ............... e e :

KIT - crankshaft (3014, 4014} . . ......... v s
GEAR ASSEMBLY -ballance ...................... ...,

BEARING-needle................... A
KIT - 8pBCer .. o e e e

RETAINER ..o e
FLYWHEEL .................. i
KEY -woodruff 3/167 x 1" . . ... ...
© WASHER -13/32" x1-3/8"....... e
BOLT-3/8" - 244x1-1/8 .. .ot ceennns e
SPACER . ... .. e i
FAN-blower ....... ... iinrenenan. e
SCREW-1/4"-20x1/2" . . ... ...t Ve
SCREEN-grass........... e B

OIL FILL TUBE

DIPSTICK -0il ... e e e e
PO RING. . e
TUBE-oilfilladapter .......... ..ot iiniiniaiann,s
SCREW - #10- 24 x 1/ 27 . s
GASKET -oil filt tube ...... e

........

—_fe e k= A N = N R e

-t ) = el

August 1991



PART NO.

Ah@NNNNMJdAﬂa
. i i

V8

&

" Printed in U.S.A.

235287
235288
* 235289
235290
29516
29517
29518
29519
29520
235004
30484
18101

MODEL 3010, 3012, 3014 and 4014 COMPACT TRAC
1 . U' . — .

RINGS, PI‘STO.N AND CONNECTING ROD
For Model 3010

DESCRIPTION
RING SET - standard
RING SET - .010 (0.25 mm} oversize
RING SET - .020" {0.51"' mm) oversize
RING SET - 030" (0.76 mm) oversize
PISTON ASSEMBLY - includes rings {standard)
PISTON ASSEMBLY -includes rings .003" (0.08 mm) oversize
PISTON ASSEMBLY -includes rings .010” {0.25 mm) oversize
PISTON ASSEMBLY - includes rings .020" (0.51 mm] oversize
PISTON ASSEMBLY - includes rings .030" (0.76 mm) oversize
RETAINER - piston pin
CONNECTING ROD ASSEMBLY - standard
CONNECTING ROD ASSEMBLY - .010" {0.256 mm) undersize

PN N P QT NPT QT (I gy
1 n

August 1991



e

PART NO

KO 235891

BBWRNRNNNRN D =
m

32817
32818

R WM R N 2 e
COROOOOOOO0O

Printed in U.S.A.
"

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS

RINGS, PISTON AND CONNECTING ROD

For Model 3012
(Use Before Engine Serial Number 1730100013)

DESCRIPTION .
RINGSET -standard.................. e
RING SET-.010” (0.25mm)oversize. ..............covhn..
RING SET - .020” {0.51 mmy} oversiza. .. ... e
RING SET -.030” (0.76 MM OVersize . . .......covevvnnnn..
PISTON ASSEMBLY - includes rings {standard)

PISTON ASSEMBLY - includes rings .003" {0.08 mm) oversize . .. ...
PISTON ASSEMBLY - includes rings .010" (0.25 mm)} oversize
PISTON ASSEMBLY - includes-rings .020" (0.51 mm) oversize
PISTON ASSEMBLY - includes rings .030" {0.76 mm} oversize .. . ...

RETAINER -pistonpin .. ..........c.iiiin i,
CONNECTING ROD ASSEMBLY -standard . ..............
CONNECTING ROD ASSEMBLY - .010” (0.25 mm) undersize

{Use After Engine Serial Number 1729900003)
RING SET - StANdard. .. veneeneee e eees e eanaeenn.

RING SET-.010" 0.2 mmjoversize. .. ...coovenvvnnenn..
RING SET-.020" (0.5Tmm)oversize.....................

. RING SET - .030" {0.76 mm]} oversize. ... . e

PISTON ASSEMBLY - lncludesrlngs {standard} ..........

PISTON ASSEMBLY - includes rings .003" {0.08 mm) oversnze ......
PISTON ASSEMBLY - includes rings 010" {0.25 mm) oversize . . . . ..
PISTON ASSEMBLY - includes rings .020" (0.51 mm) oversize . . . ...
PISTON ASSEMBLY - includes rings .030" {(0.76 mm) oversize . . . . ..

RETAINER-pistonpin . ....... ..o oo,
CONNECTING ROD ASSEMBLY -standard...............
CONNECTING ROD ASSEMBLY - 010“ (0.25 mm) undersize .

13

REQD

P R N e L W R A

.......

— ok B ek bl e e b =D D

August 1 g



14

\

l

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS

SBBWNRNNNR = < ap
il

32823
32824

32841
32842

O 235004

2AEWONNMNMND - o w
OOAROCOOOOOOO0

32801

Printed in U.S.A.

RINGS, PISTON AND CONNECTING ROD
'(For Model 3014 and 4014)

(Use Before Engine Serial Number 1822205133)

DESCRIPTION f

RING SET -standard................... v e e
RING SET-.0107 (0.Z5 mmloversize. ..........ccveennnn.
"RING SET - 020" (0.51mmjoversize. ....................

RING SET-.030" {(0.76mm)oversize. ....................
PISTON ASSEMBLY - includes rings {standard) ...........
PISTON ASSEMBLY - includes rings .003" (0.08'") oversize. .

PISTON ASSEMBLY - includes rings .010" (0.25 mm) aversize . .. ...
PISTON ASSEMBLY - includes rings .020" (0.51 mm} oversize . . ...,
PISTON ASSEMBLY - includes rings .030" {0.76 mm) oversize . . . ...

RETAINER - pistonpin .. ... e e
CONNECTING ROD ASSEMBLY -standard. ..............
CONNECTING ROD ASSEMBLY -.010" {0.25 mm) oversize .

{Use After Engine Serial Number 1822205123)

RINGSET -standard............ ... .. ... . .0 iviueon. ..
RING SET - .010"" {0.25 mm} oversize. .. .... ... S
RING SET - .020” (0.61 mm)oversize........ ............
RING SET-.030” [0.76mm)oversize. . ...................
PISTON ASSEMBLY - includes rings {standard) ...........

PISTON ASSEMBLY -includes rings .003"” (0.08 mm) oversize . . . . ..
PISTON ASSEMBLY - includes rings .010" {0.26 mm)} aversize . . .. ..
PISTON ASSEMBLY - includes rings .020" {0.51 mm) oversize . . . ...
PISTON ASSEMBLY - includes rings .030" (0,76 mm) oversize .. . ...

RETAINER -pistonpin . ............ ... . .. i i,
CONNECTING ROD ASSEMBLY -standard ... ............
CONNECTING ROD ASSEMBLY - .010" {0.25 mm} undersize

15

REQ'D

b ) = mmd b b o ok ek ok b

— e M) = 3 A e e 3

August 1991



16

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS - 7

AIR CLEANER

REF. - PART NO. ~ DESCRIPTION : ' . REQ’'D I‘\
1 c 26703 NUT -wing 1/47-20. ..., e e e 1 |
2 c 32812, COVER-aircleaner............coo i i e aannns 1 {
3 c 32805 SEAL - COVET L.t i i e 1 g
4 C 32813 ELEMENT -aircleaner ...... ... . o it 1 !
5 C 32814 SCREW-#10- 32 x15/16" ... . e e 3 |
6 C 32815 BASE-aircleaner . ... ... e 1 |
7 c 32827 TUBE-aiT . .. it e e 1 }
8 C 3279 GASKET -airhorn. ..., e 2
9 c 32825 SPACER . ... T e e e 1 ‘
FUEL SYSTEM
REF. PART NO. - DESCRIPTION ) REQ'D
1 C 10678 ELBOW - hosg 000 ... i i it e e s 1
2 C 28962 RETAINER -fuelfine. . ... . .. i i s 1
3 NSS HOSE - fuel line {use C28937 cuttolenath} ... .. ................. 1
4 c 28940 TANK -fuel .. ....... e e e e 1
5 c 11629 CAP -fuel tank (includesingert) ........ ... ..o it 1
G NSS HOSE - fuelline (use C28937 cuttoslength) .......... ... .ccootL. 1
7 C 23527 LINER - taNK . . . e ey i
8 Cc 14620 CUSHION -fueltank.............coo i 2
9 Cc 32376 CLAMP - hose T/ 2 . it it e e ey 4
10 C 31978 FILTER - U@l . oot e e it 1
11 C 24851 PUMP - fuel (includes gasket &washers) . ........................ 1
12 C 24887 GASKET -fuelpump ... ..o i i e e 1
13 195- 518 WASHER-1/4" ............ e e 2
14 C 32923 SCREW - sems 1/4" - 20 x 3/4" . ... .. ... ... . .. 2
15. NSS HOSE - fule line (use C28937 cuttolength) ........... ... 1
16 C 34413 FITTING - 90°, fuel pump {0 ring style} . . .. ............ 2
Printed in U.S.A. August 1991
b




BREREYESRERRRIBER

REF.

WO DU O D DA -

»

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS

PART NO.
[ 23860
~NSS

C 10678
NSS °
NSS

c 28879
C 24652
KO 200383
A - 72098
c 28880
KO 275231
c 32853
C 32938
NSS

C 27276
c 27277
C 28676
KO 235448
C 26422
NSS

C 32799
C 27278
c 32855
NSS

NSS

C 23860
C 33310
C 32859
C 32927
C '32925
C 32862
c 32863
c 32864
c 32865
c 32866
C 32867
C 32868
c 32869
c 32870
C 32871
C 32872
c 32873
C’ 32874
C 32875
c 32876
c 32877
C 32878
C 32879
C . 32880
c 32881
c 32882
c 32799
C 34416

&\\ Printed in U.S.A.

KOHLER CARBURETOR
With Adjustable Main Fuel Jet

DESCRIPTION
GASKET - carburetor mounting

~ CONNECTOR - hose, 90°

" CARBURETOR ASSEMBLY - 3010, 3012 (use C33215) .. _........
CARBURETOR ASSEMBLY - 3014, 4014 (use C33216) ...........
MEEDLE - main fuel adjust (3010, 3012)
NEEDLE - main fuel adjust (3014, 4014}
SPRING - main fuel
SPRING - idle fuel

NEEDLE - idle fuel adjust {3010, 3012)
NEEDLE - idle fuel adjust (3014, 4014}
SPRING - idle speed
SCREW - idle speed adjust
GASKET - bowl {use C27278 kit}

..................

..................

..................

[l 11 - S

GASKET - bow! baffle

PIN-float . .............. e e e e

BOWL-fuel ... .. e ,
SCREW AMND GASKET .- bowl retaining

GASKET - bowl retaining screw
GASKET - air cleaner
KIT - carburetor repair
KIT - choke and throttle repair

WALBRO CARBURETOR

With Fixed and Adjustable Main Fuel Jet
CARBURETOR ASSEMBLY - 3010, 3012 {use C33215)......
CARBURETOR ASSEMBLY - 3014, 4014 (use C33216) ™. .. ..

GASKET - carburetor mounting. - ... ....... ... ... ...

NEEDLE - mainfuel adjust
LINKAGE - carburetor
BUSHING - retaining {natural}
BUSHING - retaining lyellow or black)
SCREW - throttle and choke plate
PLATE - choke {3010, 3012)
PLATE - choke {3014, 4014)
BALL - choke friction
SPRING - choke friction

SHAFT - throttle {includes lever and seal) 3010,3012) ............

SHAFT - throttle {includes lever and seal) 3014, 4014
PLATE - throttle (3010, 3012)
PLATE - throttle {3014, 4014}
SPRING - idle fuet
NEEDLE - idle fuel adjust
SPRING - idle speed
SCREW -idle speed adjust

LEVER - choke

JET - main fuel, fixed (3010, 3012)
JET - main fuel, fixed (3014, 4014)
GASKET - bow!

|

.............................................

G [T PR
BOWL-fuel ... e i e e i

GASKET - bowl retaining screw
SCREW - bowl retaining
GASKET - air cleaner

KIT - carburetor repair

b ok mal mmd —3 el ok mmd b b —d =3 mmd =k = =3 ol el b ok b = PR b ek 3 ed =

19

QD

O T S G S T I N i N T e I B R N Y

August 1991



' MODEL 3010. 3012, 3014 and 4014 COMPACT TRACTORS 21

GOVERNOR AND CHOKE LEVER

- REF. PART NO. DESCRIPTION REQ'D

1 KQ 235476 BUSHING-governor .. .. ... ... ... . . .... (... ..., 1

' 2 C 32850 PALNUT-3/4"-20 .. ... .. .. . i o 1
3 c 32324 LEVER - governor .. . ... R 1
4 113- 17 - SCREW-1/4"-20x1-1/4". .. ... ........ C 1
5 -C 32925 BUSHING -retaining (black) ... ... ... .. ... ... ... .. ...... 1
6 C 32926 LINKAGE-govemor....... .. .. .. ... .. L 1
7 C 32927 BUSHING -retaining (natural) . .. ..... ... ... ... . .. ...... 1
8 C 28878 SPACER ... .. 1
g c 22126 KIT -governorshaft .. _..... .. . ... .. O, 1
10 c 7z KIT-governorgear. .. ........... .... .. .. .. .. ... .... 1
N KO 237022 WASHER - thrust . .. 1
12 c 32929 WASHER-1/4" ... ... ... .0 ... 1
13 . C 28690 PIN -govemorstop . ... .. .. e oo 1
14 C 32930 SPRING -governor . ... _ ... . Lo . 1
15 C 32931 LINKAGE-choke ....... .. _. .. .. ... ... ... ... . ... 1
16 13- 17 SCREW - 1/4” - 20x 1-1/4" . | 1
17 195 518 WASHER-1/8" ... ... .. e e e e e 1
18 NSS SCREW #8 - 32 x 1/4" slotted panhead {use C32935 kit} 1
19 NSS  WASHER - 1/4" (use C32935 kit) .. . ........ .. ..., ... 2
20 C 32924 LEVER-choke......... ... .. . e 1
21 C 32935 - KIT - clamp {inciudes ref. 18, 19} .. .. .. ... ...... ...... 1
2 KO 275690 WASHER -wave. . .... .. .. ... 2
23 C 32936 SPACER ... .......... ... . 1
24 C 32937 LEVER-throttle... . ... ... ..... ... ... .. 1
25 129- 101 NUT-hex1/4”-20.. ....... ... e 1
26 121- 21 SCREW - 1/4" -20x /2" ... ... . .. ... . ... 1
7 C 32938 SCREW ... ... ... ....... Ce e 1
28 C 32939 BRACKET -control . .. ....... ... ... . ... ... .. oo ... 1
al| C 32840 NUT-hex#8-32.... ............. . o e 1
30 C 32941 CLAMP -swivel ... ... ... .. e 1
N C 32942 WASHER 1
32 182- 559 SCREW - hex washer head #10 - 24 x 3/4" R EEEPRRTS 1

. CHOKE AND THROTTLE

1 C 33413 CONTROL-throttle .. ... . ... . . ... ... ... . ... 1
2 C 30073 HANDLE - throttlecontrol, orange ... .. ....... ... ... ..., ..... 1
3 C 31891 CONTROL-choke ......... ... ........... e e 1
4 C 30074 HANDLE - choke controf; black........ ............. e 1
5 182- . 559 BOLT - No, 10-24x3/4” Phillips, black .. ......... ... ... .... 2
6 192- 18" LOCKWASHER-MNo. 10 ............. ... ..... . ....... P, ) 2
7 129- 17 NUT-No. 10-24. i 2
8 C 33218 CLIP-cable ...... ... .. . . . . ... . . . . 1

Printedin U.S.A. ~ August 1991




i

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS

EXHAUST SYSTEM
REF. PART NO. DESCRIPTION,

1 C 32915 . ELBOW-exhaust .................. e
2 c 32916 NUT-loek ..o i ann s T
3 C 31360 SHIELD -muffler...............cooivnnt. P
4 C 31364 SHIELD - R.H. ..o e e e
5 Cc 31568 NUT-tinmerman#8-32 . ... o it
6 187- 1334 CSCREW -#B-18 X1/ e e
7 121- 21 BOLT-1/4"-20x1/2"flangetock ....................
8 NSS MUFFLER - exhaust (use C33424).......... e
g C 31412 CLAMP -muffler .. ... i i i e
10 129- 102 NUT-8/16" - 18 ... i i e
11 . 121- 106 BOLT-5/16"-18x1/2" flangelock ............... R

.C 33028 - KIT - exhaust deflector {optional) . . .. ............

121- 21 BOLT - 1/4"" - 20 x 1/2" . ... ... . ... . ..

131- 934 NUT - 1/4" flange lock .. ....... .. .. ... .....

ENGINE MOUNTS
1 C 31956 PLATE -enginemount R.H, {shown) .. ............... ...
1 C 31666 PLATE-enginemountL.H,.............. . ....... ... ...
2 c 32268 . MOUNT-engine.......................... [P
3 * NSS RIVET -3/16".x7/16" {use 151-639) ... ...............
4 13- 219 BOLF-3/8" - 16X 2" e
5 192- 21 ,Wg(WASHEH R £ -
6 C 25b556 ASHER-snubbing ........ ... .o
7 13- 208 BOLT-3/8"-16x1-1/4"_  ............. s
8 195 . 625 WASHER-3/8" e e
Printed in U.S.A.

........

A N N - i

August 1991




. MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS 25
. BAFFLES AND SHROUDS
REF. PART NO, DESCRIPTION REQ'D
1 C 32810 BAFFLE-head (3010)shown. .. .. ..... ... .. c.cciinriian.. 1
1 C 32809 BAFFLE - head (3012,3014,4014) .. .......... ... ... oo, 1
2 195- 518 WASHER - 118 e e 1
‘ 3 71- 410 SCREW - 1747 - 20 B 8 . e 1
4 121- 21 SCREW:=1/4" - 20x1/2" ... .. . e, e 8
5 C 3281 BAFFLE-Cylinder ... 0. e e e 1
6 c 32808 | BAFFLE-IMNEr . ..ottt e e, 1
7 C 32804 7 HOUSING -BIOWBE ... ...\t 1
8 G 32807 - BAFFLE-sideair.............. ... c.cviiivrun.. P S 1
9 C 32826 - BRACKET -airduct ... ...covvr e e ! 1
10 C 32830 . KiT-airduet ........ S S 1
" 182-. h25 SCREW-#10-32x7/16" ..... [ &' ...... 3
12 195- 102 WASHER - 5/16" ... N . 1
13 13- 104 SCREW-5/16"-18x1-1/4"........ e e e : 1
BREATHER AND VENT
1 KO 236048 GASKET - breatherplate .. .c...........ooieniiniiinnienni... 1
2 KO 235831 ~ PLATE-breather. . ... oo e R
3 KO 235047 REED -Deather . ... it e e e 1
4 C 32798 BAFFLE-breather. .. ... . i i e 1
5 c 32806 FILTER - breather .......... e e e e 1
6 KO 231032 SEAL-breather.............. e e e 1
7 KO 275144 GASKET - valve cover .. ..... B 1
- 8 C 32816 COVER-valve .......................... e 1
. KO 275220 STUD - 178" - 20 X 314 o 1
10 C 132850 PALNUT - 1747 - 20 e e . 1
11 C 32828 HOSE-breather .......... i, FEPPI e 1
v
t";} -
."w.
-, Printed in U.S.A. , . August 1991




P

4

Printed in U.S5.A.

REF.  PART NO.
1 C 33197
2 C 32378
3 c 32379
4 C 32380
5 C 32381
6 c 31297
7 13- 206
8 192- 21
9 C 31614
10 C 31615
1 192- 2
12 18- 724

-

PTO ELECTRIC CLUTCH

DESCRIPTION

CLUTCH-PTO ... ittt cieacanans
AMATURE-cluteh ...~ oo oo e
ROTOR-clutch..........coviiiiii e,
FIELD-cluteh ... .o ciie i
KIiT-springandnut..,..,...................

BRACKET -anti-rotation .....................

BOLT -3/8" - 16 x 3/4" {secure with LOCK TITE)

LOCKWASHER-3/8" ... ... ... . ...,
SPACER-clutch.............. s
WASHER -¢clamping ................... Tl
LOCKWASHER-7/16" . ... ... ............. '

BOLT-7/16" - 20 x 1-1/2"" (use 50 t. Ibs. torque)

MbDEL 3010, 3012, 3014 and 4014 COMi’ACT TRACTORS 27

N B N i e et

.................

August 1991




a8 ] e

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS 29

.FRAME, FOOT PADS AND BELLY PAN

REF.  PART NO. PESCRIPTION - REQ'D
e 1 C 31624 FRAME-main (3010,3012, 30%4) .. ... . . i e it e 1
. 1 C 31626 FRAME-main (4004) ... ... . . e i i it aanes 1
2 C 31610 SHIELD -ailtank .. ......... i e e e e 1
3 C 24137 . SPRING-latch ... i e e e 1
4 C 22023 HINGE-frame ............. ... ......coL. [ 2
5 131- 1318 NUT -Tock 1727 NLE. i e e e i et e 2
6 C 27508 PIN-attachment .. .......................... 2
7 C 31967 SCREEN-towerside ..............cciniieineeann. e 2
> 8 C 31369 PAN - Bl .o e e e 1
9 C 31603 RETAINER -bellypan . ........... PR e 6
10 C 30453 PAD-foot L.H. (3010, 3012, 3074) . ... ... ... ........ P T
10 C 30480 PAD -footR.H. (3010, 3012, 301 shown. .. .......... ... ... ... 1
10 c 30462 PAD-foot LLH. (4014} ... ... e 1
10 Cc 30464 PAD-foot RUH. (4014) ... . i i e 1
it 121- 106 BOLT-5/16"x1/2" N.C.flangelock ........... ... ... oot 4
12 C 31368 CAP-instrumentpanel.......... ..o it 4
13 o 14730 SPACER - rear, frame (3010, 3012, 3014) ... ... ..ol 2
14 192- 23 L CKWASHER - 1/27 . i i e it 4
- 1B . 13 424 BOLT-1/2"-13x 1" transaxlemounting ............ccvvinnnn.-- UAR
15 166- 85 BOLT-1/2"x 1", 12pt.flange ..... ... i UAR
16 ° 138- 2073 PIN -roll 3/ 16" x 1-1/4" e e 2
17 : c 16373. PIN-Fatch.............! ...................................... 2
18 Cc 31697 BOLT-1/4"-20x1/2"black ... ... . coi o it ran 12
19 192- 19 LOCKWASHER - 1/4" . i e e e e i 2
20 C 31359 COVER - 800085 . .. .ot o ittt it e it 1
21 " 187- 1036 SCREW-1/4"-20x1/2"selftap............. e 2

Printed in U.S.A, ‘ : August 1991




—

REF. PART NO.
1 c 31362
C 31357
2 C 16362
3 132- 334
4 C 29314
5 C 30126
6 C 30004
7 C 33467
8 c 31611
L] 121- 106
10 c 31365
11 131- 934
12 C 31597
13 - 187- 1328
14 c 31366
-156 Cc 31612

Printed in U.S.A.
8

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS

HOOD AND GRILLE

DESCRIPTION B )
HOOD ................ ..t e e e e
HINGE - hood (not shown)isweldedtohood ...................
ROD-hoodhinge ....... ... it e e e s
PIN - cottar 1787 X 3/4 " e
BUTTON - push, hoodrelease. .. ... ... .. .. oo,
ROD -push, hoodrelease. ................ o
SPRING -reIeasE . . .. ..ottt e e,
LATCH-hood ......... e e et e
BRACKET -hoodstop ...... ...t
BOLT-5/16"-18x 1/2"flangefock ...... ... .. ... ... ... ...
GRILLE . . i e e e et e
NUT-1/4"-20flangelock ... ... ... . ... i,
SCREW-1/4"-20x1/2"black . ... v e
SCREW - #8- 18X 3/8" . . i et
SHROUD -headlight. ... ... .. it e e e
SHIELD -heat ... . i e e

N

REQ'D

3 = NN = P N el el ek A b ek ek

August 1991



MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS 3

REF. PART NO.
1 c 31020
1 C 31021
2 cC 26827
2 cC 27224
3 13- 427
3 13- 441
4 13- 424
4 13- 118
5 192- 20
5 192- 23
B C 31004
7 C 16429
8 c 30071
8 C 30066
9 c 15410
10 195- 2175
1 13- 122
12 C 31006
13 121- 108
14 C 31005
15 C° 26526
16 C 14728
17 C 27594
18 195- 525
19 c 17216

20 C 30489

21 131- 1216

22 C 29305

23 C 29306

24 13- 102

25 131- 9

26 C 30942

27 C 32386

27 C 32385

27 C 32388

27 C 32387

2 182- 547

29 131- 94
Printed in U.5. A,

SEAT, FENDERS AND TOOL TRAY

" DESCRIPTION

: o - REQ'D

SUPPORT - seat, front shown {3010,3012,3014). . ................ 1

SUPPORT -seat, front 14014) ................ 0o,
SUPPORT -seat, rear (3010,3012, 3014) . .. ...,
SUPPORT -seat, rear (4014) .. ... ... .. i,
BOLT - 1/2" x3-1/4" {3010, 3012, 3014} .......... e
BOLT-1/2"x2-1/4" N.C.hex{4014) ... ... ... . i,
BOLT - 1/2"x 1" N.C. hex . ..o e i

BOLT -5/16" x5/8" .. ..
LOCKWASHER - 5/16” .
LOCKWASHER - 1/2" ..
TRAY -tool ...........
PIN -seathinge ........

SEAT - shown (black) {3010,3012, 3004} . ....................... .

SEAT - (black) (4014} . ..
CUSHION -rubber .....

WASHER -5/16" x1-1/4"0D,zinc. ................coiiiiinnn,.
- BOLT-5/16" x1-1/2" ..

SPRING - seat switch . . .

BOLT -56/16" x 1/2" flangelock ..... ..., P
HINGEASSEMBLY -seat ............ ... ... .. ... ...ociuin.n.

CAP-spring...........
GRIP - shiftlever .......
LEVER - shift ,.........

WASHER ... ..........

CAP-spring...........
SPRING-seat .........
BOLT -5/16" - 18 x 3/4"

NUT-5/16" -18flangelock ........................ e
REFLECTOR - red, rearfender. . ........... e
FENDER - R.H.{3010,3012,3014) _...._..................... .
FENDER - L.H. shown {3010, 3012, 3014} .. ... e

FENDER - R.H. {4014} ..
FENDER - L.H. (4074} ...

......................................

August 1981




MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS

STEERING GEAR

REF. ~ PART NO. DESCRIPTION . REQD

1 113- 206 BOLT-3/8"x3/4"N.C.hex. ..., 4

2 c 26325 . WHEEL -steering ............ e s 1

3 c 29044 PIN - IVt L e 1
4 Cc 26326 SHAFT - SteeriNg. ... ot e e 1

5 c 29812 WASHER -3/8" X 1.4 . . e e e e 2

6 113- 241 BOLT - 3/8” - 16 x 3" ... .. ... . . . 1

7 C 14201 WASHER - shim . ......... P 4

8 131- 1352 NUT - 3/8” - 16 hex lock, flange ... .................... 1

£ 9 C 27501 BUSHING............. e e e ~ 1
10 138- 143 PIN-toll 147 x 2-1/4" . 1
1 195 541 - WASHER - B/B . . e UA
11 196- 2206 (WASHER - 5/8" x 1-1/4"" x .06 .. ..... ... .. ... ... ..., UA
12 C 33309 GEAR -steering .. ... ... .. (... . i 1
13 C 33308 BUSHING -sleeve ........... ... ... ... .. ..l 2
14 192- .y LOCKWASHER-3/8" .. . i 4
15 185- 2069 WASHER -5/8" zincplated. .. ........ . .o i 2
16 C 15096 BUSHING -flangednylon .. ... ... . ... . .coiiiiii ... 1
.17 c 30019 SUPPORT - steering géar lincludesitem 9) .. ..................... 1
. 18 -. c 30127 TUBE-steering ................ S 1

&
Printed in U.S, A. * August 1991




MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS 37

FRONT AXLE
1
REF. PART NO, BESCRIPTION REQ'D
1 C 18812 AXLE-front{3010,3012,3014) . .. ... .ot e 1
1 C 18813 AXLE-frontshown (4014) .. ............ e e 1
- 2 c 27597 CWASHER - 8PACET. ..o ottt i e e -2
3 C 31338 SPINDLE-R.H.{3010,3012,3014). . ... .. ... 1
3 C 3131 SPINDLE-R.H.shown (4014} .. .. ...t 1
3 C 31337 SPINDLE-L.H.(30%0,3012,3014} . ............. ... i 1
3 C 31340 SPINDLE-L.H.{4014) . ... ... ... e 1
4 c 27902 RING - retaining, spindle (4014) . . ... ........ .. i iiiiininnnn s 2
T4 C 28232 RING - retaining, spindle (3010,3012,3014) ...................... 2
5 C 22278 PIN -retaining, axle pivot . . .. ... . i it i e - 1
6 C 11906 WASHER - thrust (301G, 3012, 3014} ............coiiiiiiinns 4 :
6 C 13716 , WASHER-thrust {4014) . ....... ... ... . i 4
"7 219- 404 FITTING - lubrication ..........: e 3
g c 13106 COVER-lubricationfitting . . ... ... ... i, 3
9 132- 3N PiN.- cotter 5/32"" x 1-1/4" .. ...... ... ... ...... e 2
10 C 25865 TIEROD - {A014) . .. e 1
10 C 25856 TIEROD -(3010,3012, 3014) . ... ... e 1
11 c 28226 WASHER -wheelspacer ..o, e UAR
12 187- 1910 \ BOLT-3/8"-16x3/4" N.C. hex head ....... S 1
@ 13 c 25857 LINK-drag. .......co i e 1
Q 14 192- 23 LOCKWASHER-1/2" 2INC . ..o i e i eiee : 4
) & NOTE:  Check th o ' 15 129- 165* ° NUT-1/2"N.F. RH.thread,lock............... ... ........... ' 6
g e b en for .18 129-  365* NUT - 1/2" N.F. L.H. thread,1ock .............cooooiion ., <2
17 € 13605 BALLJOINT -1/2"L.H.thread . .. ...l 2
o 18 c 12102 BALLJOINT-1/2"R.H.thread . ............ .. ... ... ... ....... C2
® . 19 C 22568 PN - X PIVOE . o et et e 1
20° 219- 17 FITTING -Tubrication .. ... i 2

*Check thread rotation to order the correct part.

Printed in U.S.A. _ \ ' August 1931




30913
30917
30922
27763
10314
30912
403
12110
28965
26021
28236

ONOF BWNRN - o

~
NOOOONOOOOO0
[4=]

7

Printed in U.S.A.

13106

FRONT AND REAR WHEELS

WHEEL - rear, 5 boit {3010, 3012, 3014) for 23 x 8.50 - 12 fire

WHEEL - rear, 6 bolt (4014TSHEwn .. ............ .......
WHEEL - rear, 5 bolt (3010, 3012, 3014) for 23 x 10,50 - 12 tire
BOLT -rearwheel (4094) . ... ... ... ... ... .. ... . .....

BOLT - rear wheel (3010, 3012, 3014) ....................
WHEEL - front {includes bearings} ... .... .
CFITTING -lubrication ... .. ... ... oo oo
BEARING-wheel ... ... ... .. oo
CAP - hub, frontwheel {optional} . .................... .
CAP-plastic, front ... .. .
STEM-valve ... ...
COVER - fubrication fiting .. . ................... DT
&

\.f lj

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS 39
BRAKE ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C 31657 PEDAL-brakeactuating ............. ... ciiiiinnrirnnnnn 1
2 C 26381 ARM -brakepedal ........ [ e i
3 138- 2073 PIN-roll 3718 x 1-1/4" 1
4 C 31660° SPRING-return ........ e e AT 1
5 C 31662 GUIDE - neutral retumm ... ... i et 1
6 C 31604 ACCUATOR -parkingbrake ....:. ... 1
7 C 31661 LEVER - brakelock ........ e e 1
.8 C 21942 SPRING -brakelock ................. e 1
g c 31605 CAP - a00Uat0T ... et e 1
10 C 33427 . BAND-'brakg.........n.....................‘ ................. 1
N c 23910 PIN:clevis ............ooovinin., e e 1
12 113- 2262 BOLT-3/8"-16x1-T/27hex ..o e e e e i
13 129- 143 NUT-3/8"-16special . .......... e "1
14 T 23899 ARM-brake.................... e DA 1
15 C 24761 ARM - brake {includes adjustmentnut) ... ...... e 1
16 .C 31994 GUIDE - brake actuator. . ............... R 1
17 195 533 WASHER - 531 LD, .. e e e 5
18 132-+ 310 PIN -cotter1/8" x 1" .................... e e 5
19 } C 28978 CLEVIS L. e e 1
20 141- . 4 PIN-clevis .. ... .. [ 1
21 - 132- 32 PIN - COttar. ... e e e 1
2 C 31993 ROD -brake(d4014) ................ PR Leannes e s 1
22 C 31992 ROD -brake (3010, 3012, 3074} ... ... ..ot i et 1
23 . C 31975 PAD -brakepedal ...... % .............. e e 1

August 1991

MRABRMMNPDRONS DN




P AW

~ T
-—

SRR N T AE
[EF=SSOSUVE. Y2
Py
P N TR ARY T
I N

o

3.

e

REF,

D00~ P A bl b

P

—

PART NO.
C 24843
NSS

cC ' 12713
c 24804
c 24803
c 13241
C- 13385
C 13266
C 28281
c 30029
221- 3
221- 1842
138- 2073
c 16699
C 22638
126+ 128
c 16700
c 22637
C 26342
C - 13196
C 13197
c 28241
192- 73
121- .y
o 12725
C 32486
C 14168
C 14644
c 30030
c 12552
NSS

C .33305
NSS

NSS

NSS

NSS

NSS

[ 30031
C 12718
c 14223
C 33417
C 14202
13- 424
166- 85
132- 310
195- 541

" Printed in U.S.A.

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS

TRANSMISSION AND FINAL DRIVE

DESCRIPTION
CASE ASSEMBLY -transmission. ............ e,
CASE-transmission {order C24843) . . ... ...t
BEARING-flange ........o i i it A
BEARING -flange .. ..... e e e e e e aaae.
SEAL-8haft. ... e
BEARING -sleave . .. o e
BEARING -sleavE . . oo e e :
SEAL-shiftrod ... ... .. e,
BEARING-roller ...... ... ... .o, .. e
DIFFERENTIAL ASSEMBLY (also includes C30030, C30031, C12552)
PLUG - filler and drain 3/8" isquare head) . ...............
PLUG - pipe 3/8'" hex socket ......... e
PIN -roll 3/18” x 1-/1/4" (early production) ... ...................
SHAFT - axle, short R.H. (3010,3012, 3014) . ... .................
SHAFT - axle, short R.f\shown {4014} .. ............... ... e

KEY - Woodruff, brake idber #18, 1/4” x1-1/8" ......... e
SHAFT -axle, long L.H. (3010, 3012, 3014) . .. ....... ... ... ...,
SHAFT -axle, long L.H.shown {4014} .. _ .. ... ... ...........«....
RING-retainer, axle ..... ... ... ... .. ... e e
GASKET - transmission cover
COVER - transmission

LOCKWASHER-1/2" ............. e .
BOLT - 1/4"x1/2"N.Chexlock ............ ... ... .. ...,
FORK-shift ...
ROD -gear shiftfuses Ref. 41and 42} ... ... ... ... ... ..., .
RING-retaining. ... ....... oo s
GEAR -clusterinput . ......
GEAR - high4}tooth .... ..... e e
GEAR-lowSEtoath :. ... . .u.
DIFFERENTIALCASE .. .: ... e e

BRAKEDRUM. ... e :

GEAR - differential pinion............. .

T GEAR -differential ..., ... e

WASHER “pinionthrust . .. ... .. e
FIN - differential. . . .. ... e DA
PIN -differential pinfock ... ... i
KIT-screw (setof four) .. ... o e e

WASHER - SPACE . ... . i e e

- GEAR -brakeddler . ... ... e e

RING -retainer,brakeidler. . ... ... e
[=10] e g A 1 B L 17
BOLT-1/2"13x 1" 12ptflange. ... ... .. .o i .
PIN-cotter 1/8" X 1-1/8" . e e

WASHER-'B56" IDx1.3120D ... ... . [

41

REQ'D

W MM = -

August 1391



- _ . ~

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS

'
[
v Printedin U.S.A.

| ! £
|

43
HYDRAULIC SYSTEM
REF. PART NO. DESCRIPTION REQ'D
1 ‘NSS VALVE - conrtrol (repairs page 45) (use C33473, 218-5154) ... -1
2 218- .5065 FITTING-3/4" x7/8"0" BNG. .. .o i e 1
3 218- 5007 O RING . . e 1
4 218- 5107 FITTING-90%elbow . . ... it 2
5 218- 5007 O RING . . e e 1
6 218 5062 FITTING-5/8" X 7/8 0" fNg. . .. i eeiitiieiae e iinnns 3
7 218 5007 TO"RING.,....... ... R, 1
8 218~ 5232 FITTING-90%elbow ... ... ... .. T 1
9 C 27764 SCREW-5/16"-18x1-1/4"roundhead ........................ 2
10 131- 351 NUT - 10ck B/ 16" . it e e e e 2
1 c 29655 TUBE - valve to upper motor port {3010, 3012,3074) ............... 1
(A C 29657 TUBE -valveto uppermotorport (4014) ... ... .. ................ 1
12 c 29656 TUBE - valve to lower motor port (3010, 3012, 3014} ............... 1
12 C 29658 TUBE -valve to lowermotorport (4014} ... ....... ... ... . S k|
13 C 31435+ TUBE - valve “out” to heatexchanger ........................... 1
14 C 30939 MOTOR - hydraulic (3010, 3012, 3014) {repairs page 47) .. .......... 1
14 C 33234 MOTOR - hydraulic (4014} (vepairs page 47} . ... .......... 1
18 C 28949 SEAL - motor to transmission .. ... ... .. .. .. .. .. ..... 1
16 NSS SCREW - 1/2” - 18 x 1" 12 pt. flange (use 166-86 and 192-23) 4
16 .  .166: 88 BOLT - 1/2"" - 18 x 1-1/4"' 12 pt. flange {use 80 ft. Ib.
B Of 1OTQUB) . .. . e e e e e e 4
17 C 31958 PUMP - hydraulic 1/2" shaft {repairspage49) ................-... 1
18 C 33423 HOSE -pumpinlet ............. ... ... ......  ..... 1
19 C 33180 RESERVOIR - 0l .. .o vti oo e e e 1
20 C 25237 CAP -TeSBIVOIT . . . .. e 1
21 c . 31295 EXCHANGER - heat ([shown) 3014, 4014) ... ..................... 1
21 C 319722 EXCHANGER - heat (3010,3012) .................. e 1
2 c 31431 HOSE - formed 90°6-3/4" x 6-3/4" {cuttolength) ................ 2
. 23 214 254 CLAMP -hose 1-1/4" e e 4
24 214 14 CLAMP -hose 1-3/8" ... e e s 2.
25 C 31966 HOSE-pumptovalve. ...0. .. . o 1
26 218- - 5117 FITTING-80%elbow . . ... . i e 1
27 c - 319713 M NUT - 1/ - 20 e 4
28 - C 31974 B o T = Y1 T 4
29 NSS** HOSE - hydraulic {use C28697 cut to length) ........ Ce ]
30 '218- 754 NUT=cap, hydraulic . . ... .............. e e 1
31 C 331315** TUBE - valve "'out’’ to heat exchanger ............. ..... 1
32 192- 23 LOCK WASHER - 1/2 . .. . e 4
* early production .
** Jate production ) *
/\

August 1991



LIFT SECTION DETENT GROUP

LIFT SECTION RELIEF GROUP

" TRAVEL SECTION RELIEF GROUP

HOLDING SECTION GROUP

vl

REF.

O W~ P W -

MODEL 3(')10. 3012, 3014 and 4014 COMPACT TRACTORS

PART NO.
NSS )
C 29956
c 28217
C 28856
C 29951
211- 208
c 21507
C 17433
C .~ 17435
129- 531
C 26668
c 28707
C 28706
C 28705
NSS

211- 5
C 17438
C 28708
C 17444
169- 114
221-  8#

Printed in U.S.A.

HYDRAULIC CONTR

DESCRIPTION

OL VALVE

VALVE - control, two spool (use C33473, 228-5154) ...........

CAP-end................

“O"RING-endeap ... e

SEAL-spool .............
SPRING - centering........
BALL - steel 5/16" {7.94 mm)
SPRING-relief ...........
SCREW - relief adjust ... ...
GASKET - relief adjust cap. .
CAP - adjustscrew ........
 DETENT -spoat...........
SPACER-dstent..........
SPRING - detentreturn . ...
WASHER-return .........

................ I L I

SPRING - relief (use the spring from C21511 kit).............
BALL-steel 3/16" (4.76mm) ... ... ... iiiiie i

COVER-detent ... ........
SCREW -detent ..........
SPRING-detent ..........

SCREW-cover ...........
PLUG - pipe 1/4" NPT....
RETAINER -baliseat ......
SCREW - adjust, relief .. ...

..................................
.................................
.................................

.................................

GASKET -adjustcap ... ... i it i i ica s
CAP-adjustsCrew . ... ... ... iiimmnrrananennnn [P

SEAT -reliefball .........
NUT-lock ..............
WASHER - spring retaining
DETENT -spool ..........
BALL - steel 1/4" (6.35 mm)
SCREW -dentent ........
KIT-seal..................

P L L TR R R O B I

August 1991



MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS 47

HYDRAULIC DRIVE MOTOR

REF, PART NO. , DESCRIPTION . ) REQ'D
C 33234 MOTOR - hydraulic {4014} .. ... .. i e e e e 1
c 30939 MOTOR - hydraulic (3010, 3012, 3014} ... ... .. ... i - 1
1 28- 668 BOLT-3/8" - 24 x4.1/4" (3010, 3012, 3014} . .. .. ...ovvien o an 7
1 C 31327 BOLT-3/8"-24x4-5/8"014) ... .. ... . i 7
2 C 31309 COVER-end ................... e e 1
3 C 31310 COMMUTATORANDRINGSET ... ... i 1
7 4 C 33N MANIFOLD .. oo e e i e e 1
b + C 31312 ROTOR ASSEMBLY (3010,3012,3014) .. ... ................... 1
5 c 31313 ROTOR ASSEMBLY (4014) . ... ... . i ]
6 . C 31314 . PLATE-wear. . ... .....coiiiiiiieiainnnaa! e 1
-7 C 31315 LINK - drive (3010, 3012, 3014} . ...t i 1
7 C 31316 LINK-drive A014). . .. ..o i e e e 1
8 C 31317 BEARING-thrust ................... N e < 1
9 C 31318 SHAFT - coupling . ... ot i e et e s 7
10 C 31319 WASHER -thrust . ... ..o it - 2
11 C 31320 BEARING - thrust .. ... o e et et e 1
12 C 31321 HOUSING -drive end .. ... vt et i 1
13 C 31322 BEARING-outer.. . .................. e e e e, 1
C 31323 L Y- T A 1
14 NSS SEAL -commutatorring. ... .. ... oo e e |
15 NSS SEA L - TINg . . e e e e e e 5
16 NSS S EA L NG . e e e e 1
17 NSS WASHER - backup ... i e e 1
18 NSS SEAL -dirt{notused) ... ..ot e e R 1
DRAWBAR AND TOW HITCH
l c 13360 DRAWBAR . . e e e 1
2 - 192- 23 LOCKWASHER - 1/2 e i e 2
3 13- 424 BOLT-1/2"x 1" N.C.hex. ... i I 2
RN 0
Printed in U.S. A, August 1991




REF.

woe~NoOAeWN =

DO~ AWN =

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS -

o

ART NO.

31958
53109
31887
16731

q/on-nn

000N Z000
- B

3

&

—_
—
.
-
Y
—h

oo
3]
—
[4a]
&

NSS

131- 176
C 32198
C 31962
NSS

113- 208
131- 13562
113- 103
192- 20

Printed in U.S.A.

DESCRIPTION

PUMP - hydraulic1/2"shaft .............. ... i i
PIN-dowel.................c0 i i, e

BODY -pump .....oiiiiiininnnn. e e

COVER - front
SEAL - shaft

PLATE - wear

BOLT .....covv et I e
KEY - 1/8" square x 3/4™ long (1.587 mm x 19.05 mm}
WASHER . ................. e e e e

PUMP MOUNTING COMPONENTS

MOUNT - rubber (use C32437)
NUT - 5/16°" - 1B flange lock

PLATE - pump torgque arm

BOLT - 3/8'" - 18 x 1-1/4'' hex

NUT - 3/8” - 16 flange lock

BOLT - 5/16" - 18 x 1"’ hex
LOCKWASHER - 5/16" . ... ........ ... ... .. ... .. v

A

HYDRAULIC PUMP (PARKER-HANNIFIN)

.............................................
...............................................

GEAR ASSEMBLY - drive {1/2" shaft) (use C31958)

(use C33506}

REG'D

August 1991

B R T e T R e N B N N

BANN—_DR ==

A



_ &
&

{_
®

¥

/

294

ind

T §)

ﬂ\\&
I\ Ay

W

\

v

\

N
®

S
@/9

5%

o

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS

SPEED CONTROL

REF. PART NO. DESCRIPTION
1 C 29047 KNOB -speed contral . ......... e e
2 c 27593 - BUSHING-lever ... ..ot i i e
3 C 32509 LEVER -speedcontrol ...... ... . ... ...
4 C 10482 SPRING - compression. .. ..... e P
b C 21518 WASHER -nylon..................... e
6 Cc 31870* ROD-control. ... ... . e e
7 129- 122 NUT -5/16" N.F. hex, zincplated. . .....................
8 C 19025* JOINT - ball oo e e
9 NSS ) WASHER - 5/16"° {not required) .....................
10 132- 320 PIN - cotter 3/32"" x3/4" . .-~....... e
11 138- - 2072 PIN-roll 178 % 1-3/4 . oo e i
12 C 30827 SPRING-locator. ... e
13 113- 14 BOLT -1/4" 20X 2" e
14 192- 19 LOCKWASHER - 174" i e
158 C ~ 31678 CARRIER -locator. . .......coie il "L
16 192- 20 LOCKWASHER-B/18" ... ... . i
17 C 32362 LOCATOR-half ... ... . i
18 C 31674 ACCUATOR-switch ................... e
19 C 29653 SPACER-tube ...... ... i i
* Order both C31670 rod and C19025 ball joint if
other than illustrated or if between S/N:
3010 - not atfected
3012 - 14125039 to 14125111
3014 - 14125948 w0 14126002
4014 - 14127632 10 141276564
Printed in U.S. A,

51

2

M—JM_I.ANMM-_‘—&A—\_I—A—I_A—I-J-—I?

—

August 19981

e il



52 MODEL 3410, 3012, 3014 and 4014 COMPACT TRACTORS 53
] - ' ‘ ] HYDRAULIC LIFT ' 4
T
(/D }D . ‘ REF. _  PART NO. DESCRIPTION | | REQ'D
- , 1 C 32259 SHAFT ASSEMBLY -lift ... ................... S 1
- i ' : 2 219 17 FITTING - lubrication ©..................oiveiniioee.... e 1
- ’ 3 C 23693 PIN.-cylindertolever, clevis ............ .ccoviuiiiiiiiaon. .. 1
mfa T . k . " 4 1322 310 PIN-COMer 1/8” X 17 ..o e 5
X {oos I 5 c 17734 HOSE-long...........oveiiniiniiiiii i, e 1
= iy 6 C 17249 BRACKET-mounting, top. ... .............oooo 0 2
e ey </ 7 C 17250 BRACKET -mounting, bottom ..., 2 i
Yt 4 ( ) 8 1922 20 LOCKWASHER™-5/16" - _........coii i 1
1 ﬁ ;!"3.‘-. . N ) / 9 NSS BRACKET - cylinder {use C33138kit) ................ et 1
N ’ 10 C 3680 LEVER - fift CONMIOl ...\t ceianse e R 1
o 1 C 29045 KNOB - cONtrOl IOV . . .. ...\ o\ oot ias e 1
T 12 c 27593 BUSHING - liftlever ......... U 1
®4g i 13 132- 320, PIN - cotter 3/32" x3/4" ... .........i i e 1
S , 14 195- 533 WASHER-1/2" ......uioiniinenoiii i 1 |
. 3 15 c 21518 WASHER -nyion. ........ ..o e ' 1
1 f 16 C 31681 SPRING-controllever .......................... P 1
S . 17 195- 521 WASHER-5/16" ... . i ... e 1
1 : ; ' 18 Cc 31670* ROD-control............ e e e "1 - ‘
L . : 19 129- 122 . NUT-B/18"N.F.hex............0 ... o ] SUTCE ' .
L@ e 20 C 19025*  BALLJOINT ... it i e e, 1 |
Loy § 21 113- 209 BOLT - 3/8" x 1-1/2 N.C. heX ... e 8 |
b 2 131- 938 NUT - lock 3/8" N.C. hex. flange ... ... o 8 0 |
! 2 195- 104 WASHER -3/8” X 1-1/8" 0.D. ..\ oo 4
! . ?’25 ¢ 26188 PIN - cylinderbase............... S 1
L .28 218- 1093 . FITTING - hydraulic 46°elbow .- ...... e 1
1 27 218- 5056 FITTING - valve {includes 218-5004 0" ring) .......... e 2
! ’ 28 C 31682 , HOSE-short......... e R FE 1
! 3. 29 C' 27590 CYLINDER - Iift . ...oeove i e 1 : ‘
! T, - C 30054 KIT-seal. ... e 1 S
EAS 3 - C 13108 COVER - lubrication fitting . . ..., ....oovieniriinen e, 1 ‘
31 113- 208 BOLT - 3/8 x 1-1/8" . ... e e 4 |
“ S
* Qrder both C31670 rod and C19025 baill joint if
| \ other than illustrated or if between S/N:
3010 - not affected
| 3012°- 14125039 to 14125111
| 3014 - 141255948 to 14126002 -
\ 4014 - 14127632 to 14127654
) ™
N -
. N ] : Printed in U.S.A. . August 1991




STARTER
REF. ' PART NO. DESCRIPTION .
= 1 C 32905 STARTER -includes Ref. 7thru13................c..oo.e. .
2 C 7 32006 - - BRACE-1ail....co0ner i e i et i e eeaennd ..
3 121- 21 SCREW - washerhead 1/4"-20x1/2" . . ........... PR
4 121- 21 SCREW -washer head /4" -20x1/2" .. ... ...... P
5 113- 207 SCREW-3/8"-16x1" ........ e e .-
6 C 32907 BRACKET -mounting. .. .oveeniniena i aiaaieeaan,
7 C 32908 BOLT - thru 1/4" -20x5-1/16".. ... .. e
8 C 32909 CAP -commutatorendassembly ....................c...s.
9 c 32910 KIT-brush ........ e e ie e
10 C 24830 ARMATURE ... ... i T,
11 C 32911 CAP-driveend . ... . .. i ittt el
12 c - 32912 KIT -drive...... e e e e [ el
13 C: 32013 KIT - drive parts . ... -......... ST et e
,’I 7 o
1" - -
. ] N

/

F’ -

| .

/ . A . . -
\ L - - T ' ' ¢ . ' a
. _’ . : ° ' . : ) , ] o
| ’ S : ) ' _ g ‘ Printed ip U.S.A.
. 2 - ’ - , B g . . . | - ’ )

‘MODEL 3010, 3012, 3014 and 4012 COMPACT TRACTORS

REQ'D

O A R L I S R
. .

August 1991



N

MODEL 3010, 3012, 3014 and. 4014 COMPACT TRACTORS 57
Qc\ p_ ) - - ELECTRICAL SYSTEM
: _ Q? foX _ REF.  PART NO. DESCRIPTION REQ'D
1 ’\ 2! ' C 31940 HARNESS - W8 .« vt one et e e e e e e e 1
/@ . @ 2 "L C 33021%* HARNESS -Wwire ... .. ... ... .0 1
ZD i 1 C - 25338 CONNECTOR - seat hamess, male ........................... 1
€ . ‘ 2 C 24460 CONNECTOR - ignition switch ......................... SECURE
w - i ‘ 3 3 C 27549 CONNECTOR - SOIEN0IA . . - .« .« - oo oo 1
) . A 4 c 31947 KIT-fuseholder ............ i i i e 1
> q:,l\ 5 C - 30260 FUSE-308MP v et 1
6 C 31986 . KIT-diode,6amp, 15volt ..~ . . 1
7 C . 30262 BULB - indicator light (not included with harness) ............... 3 !
- < ' 8 C 30263 SOCKET-bulb ................. P 3
9 c 31948 CONNECTOR-PTOMale ...t e iaanns 1
10 c 30279 CONNECTOR-switch ........... . ... . . i 3
&~ 1 C 265486 CONMNECTOR-s8nsOr ...........oovvvnnn.. e 1
12 .C 31949 CONNECTOR -enging ... ... et 1
13 C 31950 CONNECTOR- 3terminal ... ... . e 1
14 Cc 31951 CONNECTOR - PTO switch, 2terminal ........ . .............. 1
15 C 31942*  CABLE - battery positive tosolenoid .. ... ... ... ...... 1
15 C 33022** CABLE,- battery positive to solenoid ....... .. . .. P 1~
16 C 24809 CABLE - battery negative to ground . . . . ... ... ..... e 1
17 C 33023** CABLE-solenoidtostarter . ... ..., 1
17 C 321944+ CABLE - solenoid to starter . ... ... R : 1
18 Cc 31945 | HARNESS - seat switch {includes ref, 10and19) .................. 1
19 C 24813 CONNECTOR -seat harness, female . ................,........ 1
20 C 14537 =~ CONNECTOR-headlights .......... ... ... .. ... ............... 1
21 NSS* SOLENOID - start, 12 volt {use C33025 kit}) ...... I 1
21 C- 33024"* SOLENCID ............ N e e e e e 1
‘ 22 - C 31617 - SENSOR - voltage lincludes connector} . . ....... ... ...t 1
‘ 23 C 32178 HEADLIGHT - 12 volt (see page 8@ forrepairs) .................... 2
? 24 c 29322 SWITCH-headlight . ..... ... 1
‘ 25 C 31619 CAP-PTOswitch ... ... e . 1
26 C 31937 SWITCH - PO L e e e e e 1
© 27 c 31213 BATTERY -12volt, 32amps, 230 CCA ... ... .. oot 1
28 C 30267 SWITCH - ignition {includes key and hardware) .................. . 1
C 32407 KEY -ignition....... e e e 2
29 c 31623 HOURMETER ........... el e 1
? 30 C 30275 SWITCH-inter-lock ........................ G 3
\ 31 ¢ 32375 CLUTCH - PTO (see page 27 forrepairs) .........¢..cooooooivnn.. _ 1
32 c 28592, STATOR-charging ... ..o e e aeeen 1 ,
| ‘ C 31950 CONNECTOR - stator, three contact, stacked . . ................... 1
Y 33 C 32048 RECTIFIER - voltage, 12volts ............c..oooiiinnann oo 1
C 32049 CONNECTOR - rectifier, three contact, straight .. . ... e 1
34 C 32944 ' MODULE-IgRIION ..\ttt e 1
‘ 35 c 29738 SPARK PLUG -includesgasket ..... .................. T 1
| 38 Cc 32905 STARTER - 12 volt (see page 55 forrepairs) .................... .. 1
A *  Use before S/N:
** Use S5/N and after:
- 3010 - all require C33025 kit )
‘ < 30712 - 141256175 A,
" 3014 - 14126060° @ : L
4014 - all require C33025 kit
Printed in U.S.A. : : August 1991 -




Printed in U.S.A.

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS 59
: ELECTRICAL SYSTEM HARDWARE
REF. PART NO. DESCRIPTION - REQ'D
1 C 32945 WASHER - 810 ..o e e 2
2 C 32946 SCREW -sems #10-24x7/8" .......... ... e 2
3 163- 7 SCREW -#8-32x3/8"washerhead ............................ 1
4 C 28717 L0¢ IR |~ Y .- T R AU 1
5 C 32947 SCREW-#10-24x3/4" ........ e : 4
6 C N977 CLIP-hi-tensionlead ...... .. ... .ot i 1
7 C 32949 CONNECTOR - female, 3contactstraight .. ...... .. ............. 1
°8 182- 10 SCREW-#4-40x7/8" .. ... ... ... .. ... e 2
9 129- 13 NUT -8 -0 e e e e 2
10 192- 13 LOCKWASHER - 4 .. i 2
1M C 22947 TIE-nylon ................. L e e UAR
12 187- 1073 -SCREW -1/4"-20x5/8" .............. . P 2
13 121- 2 BOLT-1/4"-20x 1/2" flangelock ..........ccooiivviv ... . 1
14 193- 70 LOCKWASHER - #t0externaltooth........... ...t 2
14 192- 18 LOCKWASHER -#10 .. ................. e e 2
15 182- 147 SCREW - #10 - 32 x 3/4" SCrew . ... . .o i i e e e Z
15 182- 589 SCREW - #10-24 x 3/4 " biack ... . ...... ... .. .. ...... 2
16 129- 37 NUT-#10-32 ... . e .. 4.
17 C 31619 CAP-PTCswitch ........... S 1
18 C 31620 NUT -knurled 1727 - 27 e e 1
19 C 31621 RETAINER -battery . ........ .. ittt i T
20 C 24069 COVER -terminal ... ...t it e e e e 1
21 C. 323%6 . NUT -switchb/8'-32 ... ... ... ... e e 1
22 C 32397 CAP-NUt . ... . LN 17
23 cC 195621 CLIP -WITB . . e e . D 3
24 1M11- 132 BOLT-5/16" - 18x 3/4" carnage......' ......................... ' 2
25 129- ~ 102 NUT-B/16"-18 ... ..o, e 2
26 C 32407 KEY -lgnition . ... ... e e e - 1
27 C 23012 LOCKWASHER .................... T e i a 1
28 129- 36 NUT-#8-36 ........... e e e . 2
29 . 129- 27 NUT-#10,............. e e e 4
30 193- 99 LOCKWASHER - #10. . . ... i it 2
31 129- 17 NUT - #10 - 24 . . - . 2
32 129- 101 NUT - 1/47 - 20 . . e e e e 2
33 192- 19 LOCKWASHER - 1/4" . . . e i 2
HEADLIGHT ASSEMBLY AND REAR RELECTOR
REF. PART NO. DESCRIPTION - REQ'D
1 C 29637 RETAINER -headlight ......... ... ... it Lo 4
2 187- 1328 SCREW - NO. B 3/ o e e 4
C 3178 HEADLIGHT ASSEMBLY .................. e 2
-3 NSS RECEPTACLE - headlight {order C32178} ....................... 1
4 Cc 28932 BULB-headlight.. ... ... ... o i 1
5 C 14304 GASKET -headlight ... ..o . 2
6 c 22573 LENS - headlight ............ e 1
7 C 30842 REFLECTOR - red, rear feeder .............. et e 2
q

August 1991



INGERSOLL

UTION

INGERSOLL
INGERSOLL
INGERSOLL

A ol
ADNNITRAETY rO TRACTON OM & T4CHem 14

FAILURE TO ORAERVE THERE PRECAUTIONS
COLLD AESULT IM INJURY

INGERSONI

<] PARKIHG BRAKE LOCK

BEANE - recss i o8 LM 0E OF TRACTOR

O SMGLON - APPLY SAAKE AMO PUSH LOCH DOwrR

TO AELLARE- L SRR peGaL DTWR

| hydriv. 301

hydriv. 3012

hydriv. 3014

hydriv. 404 |

'

REF. PART NO.
1 c 32093
2 C 26689
3 321- 4767
4 321- 1788
4] C 27871
6 C 31997
6 C 32001
7 Cc 31998
- 7 C 32002
8, C 31989
8 C 32003
9 c° 32000
9 C 32006
10 C 30539
11 321- 6659
12 C 30274
Printed in U.S.A.

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS 61

DESCRIPTION

DECALS

DECAL-"Ingersoll” ....... ... i e e 1

DECAL - fuel tank gauge .............. AU e
DECAL -hydraulicreservoir. .........ooivn e
DECAL-shiftrange ........ ...t i i

DECAL - brake

DECAL-hood L H. (shown} (3010} . ... .......... ... ... cev.. ..
CDECAL-hood RH. (B010) . .. oo ot
DECAL -hood L.H. {shown} (3012} ....... ... ... . i,
DECAL-hood R.H. (B012) . .. ..o e e e
DECAL-hood L.H.{shown} (3014} __...........................
DECAL-hood R.H.{3014) . .. ... i
DECAL-hood L.H. {shown} (4014} . . . .. ... . .. i,
DECAL-hood R.H. (4014) . ... o e
MEDALLION-logo . ... .. i e
DECAL - Caution . .. i e e e

LENS - display

...............................................

N N QI G Wt S U S Y T s ey

................................................

August 1991

ofF




MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS o 63

HP30 (3010, 3012, 3014), HP40 {4014}, HYDRAULIC PTO

: PTO HOSES AND MOUNTING BRACKET

REF. PART NO. DESCRIPTION REQ'D

1 C 32200 BRACKET -valvemounting. . .........oiiiiiiniiiiiniann ... 1

2 218- 5201 FITTING - workport, 90° elbow 7/8" - 14x 1/2" NPSM swivel . .. .. .. 2

3 218- 5107 FITTING - inlet port, 7/8" - 14 x 7/8"" - 14 flare, 90° adjustable elbow:- . 1

4 218 5062 FITTING - outlet port 5/8" x 7/8" - 14flare, straight ... ...... 1

5 C 32403 HANDLE -valva. ..o i i e e e ie e 1

8 C 26020 GRIP-handle. . ..o e e 1

7 ¢ 32207 - HOSE-pumptoPTOB5 " (HP30) ............... i 1

.7 ‘C 32208 HOSE-pumpto PTOG3”"(HP40) ... ... ... .. it 1

8 C 32209 HOSE-PTOtotraveivalve 32" (HP30) .......................... 1

8 c 32210 HOSE - PTQ to travel valve 34" (HP40) ........... e, o 1

o~ 9 c 3221 BRACKET -handleguide . ............................... el 1

10 - 111- 101 BOLT-1/4"-20x5/8" carriage ... -..... ... .. ... iev. 2

11 13- 934 NUT - 1/4" - 20 flangelock .\.............. e e 3

12 C 32332 CLAMP-tube (HP30) . ................... A e 1

13 113- 103 BOLT-5/16"-18x1" . ............ ..... LA AP 3

) 14 195 - B WASHER-5/16" ... ... .. ... ... ..., S 3

. ' 15 _192- 20 . LOCKWASHER-5/16" ....... ........ L e 2

ch ’ % ., 131- 911 - NUT-5/16"-18flangedock ... ........: . S

@ 17 Cc 3214 PIN -clevis 3/8 x 1-1/ 27 e AN

18 C 28105 RING - tOTAIMING . o\ o et eee et e et e e e o

- .19 c 28964 PIN -clevis 3/16 x 17 ... .. i R 1

20 C 10883 PIN-safety........... ... e e e e 1

21 C 29106 SPACER -3/8" 1.D. x5/8" O.D. x5/8" long (HP30} ... .. . 2

. 22 113- 122 BOLT-6/16" -18x 1-1/2"" (HP30). ... . ... D e . 2

- _ .23 C Kvraki CLAMP -tube (HP40) " .. ... e 1

\‘ - - C 22947 TIE-nylon . ..........c Lo e 1

~D - , 24 13- 3 BOLT - 1/47 - 20 x 34" ... .............. A 1

< 25 Cc 32327 BRACKET - handle stop. . ... .............. e 1

. VALVE

REF. PART NO. DESCRIPTION , ’ . REQ'D

1 C 30046 VALVE - hydraulic. ... ... L e e 1

2 C 26706 - WIRER -spool ...... .. [ e - 1

3 Cc 26707 RING-quad ..... ..... Lo P, H ” 2

4 C 26722 SPACER -endcap ..... b e 1

5 195 526 WASHER ... ....... Lo e e e e 2

6 - C 26724 SPRING - centering. .. .. R T EETERET TR 1

7 C 26725 BOLT -shoulder ... ... ... ..o o e L]

8 ~C 26726 . BONNET-endcap ............0 «oomoveooioonns PRI 1

) 9 165 143 SCREW -1/4" -20'x 3/4" sockethead .......... ... ........... 2

10 185- 143 SCREW:-1/4" - 20 x 3/4" sockethead .................... ... 2

1 c 26727 RETAINER -seal ...........ccoviiieiininnnn, Lo PR 1

12 . C© . 26708 POPPET -relief ....... S PN e 1

13 c 26709 SPRING -relief ... ... .. . 1

: 14 C. 26710 - WASHER-aluminum, seal ............ e e e e -1

15 c 26711 SCREW - adjustment;, relief ... .. .. .. O 1

5 . . 16 - c _ 2672° NUT - cap, relief . .... T e 1

S - 17 1930 5 CBOLT- WX 11/27 L 3

. R 18 129 1M NUT-1/4". ... e b e e e e 3

’ 19 192- 19 'LQCKWASHER SMAT e S T .o 3

PrintedinU.S.A. = . . o AR : : August 1991




. . - \

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS 65 . \

K22 SLEEV-E HITCH (3010, 3012, 3014) and K24 SLEEVE HITCH (4014)

F. PART NO.

C

12 132-
14 . 113-

Printed in U.S.A.

228
23707
2531

541
10898 °

14459
25789

- 2400

L

DESCRIPTION

HITCH FRAME ASSEMBLY (K24)shown........................
HITCH FRAME ASSEMBLY (K22} ................ L

ARM-Iift .............
WASHER - plain 21/32" .
PIN - retaining .........

BRACKET - hitch mounting R.H. (shown)}........................
BRACKET -hitchmounting LLH. ......... ... ... ...c........ .
BOLT - 1/2"" x 1-3/8"" N.C. hex, zinC.......couuininnennn,
LOCKWASHER-1/2"zine ...........covot.. e e

PLATE- liftlever ... ....
PIN -drawbar. .........

NUT-1/2"N.C.hex,zinC . ...........coioiiiiiiii, i,
WASHER -plain 3/4" " Zinc . . ... .o e
PIN-cotter 3716 x 1-3/4" ... . T
BOLT - 1/2" % 2-3/4" N.C. hex, zinc ........ccouvon S

BOLT-1/2" x 1-1/4" hex

3

REQ'D

......................................

MRNRNPBE SO0 2NN =
e

f August 1991

[




~
MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS 67
HH34 THREE POINT HITCH
REF. PART NO. " .DESCRIPTION | ) REQ'D
1 C 32215 PLATE-hitch. ... .. i e e et as - 1
2 C 32230 SWIVEL-Tiftlink ................. e P 2
3 c 32231 PIN -spirol 3/16" x 1-1/2" .. .. e .. 4
4 219 403 FITTING - grease . .. ..o e e e e 2
5 C 32428 UNK-adjusting. ..o e 2
6 NSS ROD - adjusting {use C32235 and 129-107) .. ... ........... 1
7 C 322368 - BOLT-5/8"-1x5" ... e e 1
8 C 32239 SPACER-bBOIt. . e e . 1
2] 129- 107 NUT-5/8"-11 ... PN e 1
10 C 32240 ARM -t L e -2
11 c 32242 ARM - stabilizer ... ... ... e e e e 1
12 C 32243 BRACKET -angle ... .. e e e e e e e 1
13 C 32244 SUPPORT -angle . ...t e e e 1
14 C 32249 TUBE -upperlink ........ O 1
15 C 32426 BALLJOINT -R.H.thread ........... e PR 7. 1
16 C 32427 BALLJOINT-LH.thread ................... s 1
17 = . 113- 447 . BOLT-1/2"-13x 3-1/2" {use with 3000 series tractors) . . .......... 1!
17 13- 426 BOLT - 1/2" - 13 x 2-3/4” (use with 4000 series tractors) .1 . ....... .. 1
18 113- 17 BOLT-1/2"-13x1-/4" ... 2
19 111- 517 BOLT-1/2"-13x1"carriage . . ................ e 2
20 192- 23 LOCKWASHER-1/2" .. . e PR 3
21 131- 930 NUT-1/2"-13flangelock ................ s 2
2 NSS PIN ASSEMBLY - klick (assemble from ref. 24} .. ... . ...... 1
23 C 14717 PIN -clevis 5/8" x2-1/2%............. e e e, 6
LEFT REAR VIEW 24 c 2822 PINKIOK - -+ e eeeeen oo .
25 138- 2073 CPIN-spiral 3/18" x 11747 1
26 132- 348 PIN -cotter 1/4" x 1-1/4" . e e 2
. 27 195- 541 WASHER-5/8" ......... e A, I 2
28 C 14768 .. SPACER-Klickpin ... ... ..., e AU 2
LEFT REAR VIEW ,
HH34 THREE POINT HITCH CYLINDER
_ REF. PART NO. DESCRIPTION " REQ'D
| “ 1 218- 5479 FITTING -tee 1/2" - 20 swivel female x 1/2" -20male. .. .. ......... 2
! 2 C 29693 PIN - cylinder rod 1/2” x 1 3/4"" ./ ... .... T 1
9 3 c 32234 PIN “cylinder foot 1727 x 4-6/8" . . ... .. 1
’ 4 132- 310 PIN-cotter 1/8"” X 1" . e 4
;‘ 5 C 32247 . HOSE - hydraulic 1/4" x 33" {cylinder to forward valve port) . ....... 1
° 6 C 32246 HOSE - hydraulic 1/4"* x 24 {cylinder torear valveport) :............ "1
/ 7 218- 5104 FITTING - 90%elbow 5/16" tube x 1/2"-20 . ..... e e 2
8. 218- 5004 O-Ring .......... P B e 1
i} 9’ C- 32245 CYLINDER - ift-. .. . e PSSO 1
10 C 22947 TIE-nylon .., .......... . ... ...... RN 2
| LJ
L
| .

Printed in U.S.A. ‘ ' August 1991




Printed in U_.S:A.

MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS . 69
. "F27 HITCH ADAPTER
REF.  PART NO. DESCRIPTION REQ'D
] NSS < BRACKET - hitch adapter (order as machineryitem) ............... 1
2 C 14568 PIN-drawbar. ... 1
3 S113-. 476 BOLT - 1/2" x 2-3/4" N.C.hex- .. .......... ... ... ... 2
4 -129- 105 NUT,-1/2" -13 ... .... e e feee e 2
y ‘e
.
Y
L11 WEIGHT KIT
1 - C 25572 BRACKET - mounting, front ......7....... N et 1
2 NS5 TWEIGHT -40 b, (1BKg.) o i e e 4
3 C 25791 BRACKET - mounting, rear, UpPer .. ..ot e et ciieiniananns 1
4 C 25792 BRACKET - mounting, rear, lower ................. D, 1
B - 13- 417 BOLT-1/2"-13x1-1/4"hex .. .. .. s i . 2
‘ s
- ¥
9 / . -
% |
e
Y

. August 1991



70 -

‘-lc)m-b-wl\.'i—‘ﬁ
) M

{DUQ\JG')U'ILLQN—lr:g
' M

PART NO.
c 16581
C 17161
c. -ne2
13- 417
195- 533
129- 105
192- 23
PART NO.
C 17859
o 17863
c 17860
C *17636
"111- 3N
13- 207
129- 103
1922 2
195- 525

_ BRACE - rear

I

.
- e

4

MODEL 3010) 3012, 3014 and 4014 COMPACT TRACTORS

H18 FRONT END WEIGHT BRACKETS

DESCRIPTION,~ =~ -
BRACKET - mounting

BRACKET -weightmounting ......... ... ... ... ....vi.unn..
BOLT-1/2"x1-1/2"N.C.hex, zinc ... ... ... .. cciueeinnnnnn.
WASHER-1/2"zing ......... e
NUT-1/2"N.C.hex........... e e e '
LOCKWASHER-1/2" ... e

H13 WEIGHT BOX ~ *

DESCRIPTION
FRAME - weightbox. -....... e e e "
BOX-weight ... ... ..ol R,
SUPPORT -weightbox .. .. .. . e
PLATE-hitch................ SR, e e e NP
BOLT-3/8" x 1" round head, squargneck .......................
BOLT -3/8"x1"N.C.hex....... e e
NUT -3/8 " N.Cohex. ot e e
LOCKWASHER-3/8" . .. i e
WASHER - 378" . i e

Fal

August 1981



72 ‘ .. , - | ' P x
' MODEL 3010, 3012, 3014 and 4014 COMPACT TRACTORS 73

WW40 WHEEL WEIGHTS (4014) ‘ e

T comoo Mk

. _ //}///- SRR N : ‘ : " REF. PART NO. DESCRIPTION - REQ'
/- . s 1 NSS”™ . WEIGHT - wheel, 75 Ib. (order as machineryitem) ................. . 2
) :',' ; ot e . 2 131- 1182 NUT-1/2"N.C. hex..... e e ia et ar e e ' 4
e o 3 195 533 WASHER- 172" ....... e e 8
0 A E v 4 111- - 626 BOLT-1/2"x6" round head, squareneck .. .......... ........ .. 8
I
. - . : WW30 AND WW30W WHEEL WEIGHTS (3010, 3012, 3014}
v - : . \ ‘\ - - [ ~ -
i NSS - - WEIGHT - wheelt 85 Ib. {order as Machinery ltem) .................
2 - 131- 1182 NUT-1/2'N.C.lock ... ..., e e .
3 195- 533 WASHER-1/2" . e . .
. 4 -111- . B2 BOLT-1/2" x7 carriage (WW30) . ... e i
) 4 Cc 30545 - BOLT =1/2-13x81/2" (WW30W) . ... e iiiene et
‘ - , . !
| .
\ ‘ ‘ - " :
{ = ° 1
| -
| . ‘ .n
v s ) <" K .
. N > \
- ' " Printed in U.S.A. : o | .. August 1991




. L : . - Lo .
e ! MODEL 3010, 3012, 3014 AND 4014 COMPACT TRACTORS 75
! _HFC34 FLOW CONTROL VALVE KIT - '
| - 1 C 23618 VALVE -flow contro! .. ... .o............ A . 1
2 218- 445 FITTING - 518" x /B ™14 . .. . e 1
3 218- 485 FITTING - 5/8!* x 7/8” - 14 90%elbow . ...\ ............. - 2
' ' 4 "C 33007 TUBE - flow valve to travel valve ...... .. e e 1
. 5 C 33008 TUBE - flow valve 10 PTO valve . ... ..... B PI 1
6 C 33009 TUBE - travel valve to heat exchanger . . . .. e 1.
7 C 29697 - HOSE-rubber 3/4" I.D. {cutto length} .. ........ ........ 1 f
o g - C 36848 LEVER -valve . . ..., ... e 1
9 C 36849 HOSE .- rubber 5/8” I.D.-. . . ....... .. e e e 1
10 - C 282851 KNOB - lever. . ... . i e e e AU 1
M -C 33131, TUBE - flow valve to return . .. .. P S 1
12 113- 12 BOLT -1/4" - 20 x 2-1/2 . . .. s e i Y
13 131- 1180 NUT - 1/4"" - 20%ock .. ....... I e e . 1
14 195- 518 WASHER - 174 . ... e . 3
15 214- 254 CLAMP - hose #12 5/8"" to 1-1/4"" . ..., ... ...... S e 4
16 218 754 CAP - hydraulic 9/16° - 18 . .. .. .. .. .. P
17 C 330N HOSE - flow valve to PTO (for 4014) ... .. ... .. ... .... . 1
17 c 33010 HOSE - flow valve to PTO (for 3010, 3012, 3014} .. .. ... .. 1
. C 187189 DECAL -speed control . ........ . ... .. . . . 1
2 L 218- 5229 FITTING - 90° swivel elbow (for 3 point hitch connections} . . . 2
. | .
i B
|
| h «
\ . '
\ o
] IS} + A
.

Printed in U.S.A. : ' ' : " August 1991




NUMERICAL INDEX

ar
" - NUMERICAL INDEX

REF.

PAGE

PART,

REF.

PAGE

PART

PAGE .

REF.

PAGE

"REF.

NO.

‘NO.

NO.

NO.

. NO .,

(=}
=

1 " ! N

1 T ONMOh U QoW el Ta R =+ e -+ P~ By DYy o [Tall o It Y] o

I 69281912111111&751?11111232 L B B I ol 4 N I | 1.l_.l..l.iw272222615312216789678942 ) =~
X i - - .

¢

LI | . . . A
L 9991»17779999999993131133317777.7.7.7.77_./73399393339977999991111Lllll?ﬂ;gq&.
I
I-

OMENOMNMNOINOOENNOOEM@OENR DN DO NI O NNV NN EN - S 33 ONTF IO N-TFTOMME0 OO0 DY WYOONWN SO
- .- . - - -

- . - P
AP ANFN RO AT RN OO OT RO N ARSI PR NOGR N IR OSONO-FT-ORONOOWMROONO ’
1 OO A A AA AN ANNN NGO OONAN AR ODOM -t 3 IS TN NNNNINOOONNRNNANN ORI RO 0O~ D
I 665665565666666656666666689‘99999999999999999999999999999990000001112
T 1111111111111111111111111I.]_l.xl.F..I...llllllllT..l.l.ll.l11111111111112222222222
T R e i T e L R Rt e R L R R R e R R R R R R B A N B R R R R Rt R R R R R R K e N N e B K K R R R K T M N Ky R N R K Rt B R Rt s
CCCCCCUCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

\| _ N / - ™ v

131&11111“..4..4,&:4:421.4131111. P O el A N WD NG IO P P DO e —ermomo N T A= O RNt Th
. Y . - .

=1
Q1S NOoDOQOoOOO oo ™ = 0 ~F o o~ S —Nm o oSN oM o
=1

l

- _
. . A}
1 - .
' 177999953517731319999_373933333737?77?77777??777%{77?71193311993333919

23] ]
O | N

. - P R R s sl R | — o 36753333&.435333335&25&&&&..&4#k¢ﬁ44443333337_22332224.&2232
[+ ¥] ] T oS-

1
-459802}.»233..“77995723729922.&.56013579013..4567590123?78012790&.56892153773
] 7775&553883nunu33&.21112334&,0002219901111111112.222233.4&5556666561336990
r 222.41“1414..“..4-4-“..4..4.ﬂsssggggggggﬁooooz223333333333333333333333333333.414..45556
] 33_3”0333333333333333333333333333333—.J3333333333333333333333333333333333
CGCC;CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCC.CCCCCCCGCCCCCCCCCCCC@.CC
3 . .

§r

G RO - F A0 A D T I NN N D N N DO e e s ) T B e e O NN W NN~ 832;45«.15732

N - B
ot u =41 o — e Nl ~T DN N T o o N i T w o
= 1

1

. = .
1 95199973739953133317,.111113333355555913333375755555515111333311157.7.7..?
| 5.421151,416333555333511I11111111111155..44&.455753..4.4.4..4143344&553322335555
1 Lt 1 ' . .

A
P O D NONOOMTINEIN N ONDITENORDARO—ANMINORDRORMNONEMMEDNC—AODNTIARNO ORI OAMTORO M

7888899999990001333355555555555555566666666,6789999000000000000112222

1

[= | A

= | BB&BBBB8883899999999999999999999999999999999999999000000000000000000.
1

T O o T O O N O O N O O D O O D N O DE I AN NN R N NN NN NN S NN NSNS AN NN NN NN NN @ MmO Mmoo mmemomemomm e oo
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC,WCCCCCCCCCCCCCCC

¢
.

&

] ™} 5 [3a] (Y RTaRVoIEC I S B ] . o en ST U D — oMM a o~ [2¢] =y oo ~F M N MND
- 157...&2&1211.22221212311111&678122111 O NN A NN D Tt N~ F O A DU OO o rmd ) e =
I

L}
| K\\\ |
! 7393551993555551733333333333333199959?3-....337,931?357?79151595?715\1{5555

i 363533.“313..4au....q.,4/4616666666666.063321113255553334636&.6333&?5& — o™ UM A o
1 ' )

,
v -

&

7018562126345689367390122&56?74&678189033&73412572626111968000125578
I NN DN N OO YN0 OO AN NNNNNN AN OO 3RO RO~ NN IO DRS00
I 800133334566666677?7_....7.?_1“.7.777?822222555555557?89122222222666666667777:
| MO OO VO YOO DD YOO DD OO OO SN SN AR RRERASNOODOEDOACOD DD ODOD DD,
| 22222222222222222222222222222222222222222.222222222222222222222222222
LLLLLVLLLULLLLDUULDLLLDLLLLLDOLLLULVLOLLUDLDLLLLLLLLDLULLLULLDLLDLLLDDLDDLDOLLLLO

5

B

O Wp e TRty o N = O © -0 I Dt mANNENOO — . oo
< LN M N = A D DN e O O P W) e O D e e LN e D e 3 HON O P o N N DN WY s ) e o ol O o O D e WO s Uy o) e o

| . -
1 13111157713995513?9957.7:0..11993?913575599999979911771777?53755739959??
_ 7/5_..!-./7,l?3355f45«;ﬂ.4553326335&& 5-6652111?6113392513!&.&55&1 151.456652666633
.

DO OM—AOANEA NN —AORODOANNDOODONDENSNANNONINNDN OO MO O RO N=M O M d st b O O N WO T 10D
I DD O e et et N N A O (D C3 et vk o O P WD e ) 0RO T T S A DN T N A (D 0 0 O {0 1 O U G D DD it 1 D L0 D Oh ) 00 I D G0 U P P £ O U 1)
ORNDOD ARSI NN ORONNNN OO AN A~ NONTDDN O AT ORORODDOD DD E LU DD
RREARN N OOODHNADE A A A A NANONNNNANN NN OO OO O M 33T T 32 F N NN NN N
e e R R B R e B R N T o e T B T I e T I T R T B S N I B T T e o S R N o N N Y
CoDUDLLDLODDLDLLDULLOLDOODYLLDDLDLDLUDLDLLDLLODLLLLLLDLDODDULOODLDLDLYDLOVDLDLDLDLDLODLLOODL

'

I

1 . (] O W D OO [ [y [0 ' o -3 10 MWD O =N P~ .2..4 (=2 P~ — Oy
| MEAOENINO A NNNMEND A A ST ONR NN NND N A AN A TN DR DA T ed A N AN A A A N~ OO0~
| - . . .

.

' .

I O N e At A A B A A A A AP s A N A S AN O A A N M OB OO T — Q7 1 0 05 U7 WD 1 U0 LY
! HOAN A SO0 AN M TR IMEON T TR ITFIOOLT T FINONOD L A DMINWOMM T FF ot 22 TN T F I 000 F =3 ot
[ - . Rl

-1

.5.&2883396202385,.06667160,“3568123&9?8840750860123&57590239.1901259035334

9‘._87?8920015112.00099..466801602205365&912369133333333:&.6?2890661!4.5333:“.&.

L, HOOOQOC T A NGNNNGNNOO O MM EeOMEOmMme-t 33 333 FF IS FFFNDONMNN IO DO WO WD N M~ P PP e

- -,.r.I-.I..I.l1..1llclll.l.111111111l]rllllllll.l..l.......l..lll1111111111lllllllllllllllllll

,.ACCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCcccccccqccccccccccc
n_...w . v



S

78

3
¢ P .
) vt =t 3 ™ AMOARDWOINMNO O - O 9357’6ﬁ O o~ —h N M — oD — omrd " WMO—AW —un o

REF.
NO

9
- -

L] >

IR L NN R R s W e TN Wl R T W R S Bl s N N T B N TR s o B o s T T N T NN h AN N AN A A S~ O
W MNONMNMm U AU WU I N U D OV LT WO D P T 0 WY O O T T T - 0 WO DY oy A TN OO N DM M MO MDD NSO N
\ . .

o

-PAGE
NQ

-

<

’

ROV OONONR AN O A NN RN A O A=~ O3 3 IOONNOONNOQOOOO OO FWMN@O MM
NNOODONNFNAHNMMOOOCOoOQOLO0OCANNTOUOLUYANRN—AAMMIEAECOMNEE = =D O mm e e DN O 3 N P <+
— - -t A A Al A A A A AN A RO e e = N NN MmN~ OO0 —

] . o e e 22222
1 LI T T O I PR L T T T T T R R T O S T S B S T B B
Zl MeArAtrArd OO NO OO T OV it b o e 3 gl vt e el ol TN AN OV O O N DN P O OO O €0 €D L0 60 @ M 1
I NN OINNO NN AN NN NGNS NNNNCNNOOODNOE OO mMoOmMEOnEOoOonmMeOmee o, e e oo om0
e R R R R e el e e R el e e e e e e R e I R i R R R R R e e e e e e R R e e R e R e I R K s s e T R [ B B R R R i G G R

N . . 5 v

- a

N oo @ o< o FNm WO e e r~ S P ) n o o~ MO ™ NNW o
MNP O NNt Rt AN et NN AT A A A NG A A A A NN =S ONOR YN T O AN NG I AOMeA AN AN AN N

REF.
NO

O A O N - B IR BT R MO O AN A O A O M M e I 0D N D — 09 0V 8 67 £ 01 10 e Gyt Oy ) i T e 3 ) P 0 Q1 O0 LN 0% 0 () 17t U
. - . 4

NO.

PAGE

[ ’ ' —
! - -

.
‘

N OO~ -
542”...90224088012171535?_.47.7233..4.1822667.7.7.7.8889917.777...4144.“571756201111111
OAN N M M NN M b Y 11110000J..l22000@000000l.ﬂ11112222224.&77602222222
NGO WWININAE DY oA mmnnn el At A A ST N N N NN NN NN S TG F T T T T T T TS
TP me M oo
22222222________________.___._________________q._______n___.______._-
CAQTRODArd A A A= S OO MEO OO MMM OO MO eI M eI M T MO0 ) v e o
ODOOOOODO O TNV T vl e bl v g 1 el 5l e b ot el el o e o o ) e e e ] ] e ] e el e N Y SN OV O
KKKKKKKKO000011lll.lll.l.ll..lll.l.llll.illl.lf..l.llll.l_.I..l1111111111111111111111.
- o

NUMERICAL INDEX

PART
0

- 3 MmN DO W P E=Xr ) ~ ~ O ~Nom 1y ™~ - D
gy, , I O D O] ) et e 8926911116333331687811311191_1111172251111215622333

REF.
NO

» [+

53?137155917139179559971{—.{55513355577??5555577111.19175573333519755_.......7,7.

st NS~ NN G F M g A . R R R ] o o g N - oY
*

PAGE
.NO

- 72] [ 42]

Moo NT I T IRDO——DORDNOOROCODONANDDOOANONTND MO
BANNMROMOOO0OOCO = NNIITHNLOODDOOFROMIMOOARNMNONN T
' OQOmNOOOOOOOOOOOODOO-——ANMNNIINOVRDIDORDNODY~DOOO
OO IO OO AR NOOYOC OO QOO NN NNV HDNNNINNDNNENNN OO DD OSSO O o0 e
-1 ORI NOOOO A NN -3 00N EAO OO MM eIN MM EEmEm oMM oe Mmoo oo M eE e e
01 A NN O MMt 3 T FOD AN NI RN NN I IR NS NN D NN NN S NN N NN NN N

I eI MEIMeInmmmonmrmms3 -3 oom
1 33333333333333333333500000000000000000000000000000000000000000000000
CCCCCCCCCCCCCCCCCCCCFKKKKKKKKKKKKKKKKKvnKKKKKKKKKKKKKKKKKKKKKKKKKKK.KK

. 4
P

4 ] - °
O | ©mm A ) — oO-maT M NSO I ONON D ™ 3 P~ T~ i~ —
EN_ 351121231326789111612811.1132562?111222212223331253 722.&.5611 112 3
R_

1 1 -
) Do | 9955599957555555559339999?191191111111191111179997795555555555?7?733
» < x| NN N N N NN S NN NS N NN AN NN O NN TN | S NN S S [N NI R R E 4
=¥ 1 . -

-

' 6789123&5557390.17_3.455719013..45567.7.Q..01..&567.3590124567.8993.;478 OO D N en O
OO OO0 A A A S N NN ENNNNONOOOEOOMOME Gt FINNO0 — o N OO TN
B8889999999999999999999999999999999999999999999999999900000000000001
22222222222222222222222222222222222222222222222222222233333333333333
33333333333333333333333333333333333333333333333333333333333333333333
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCCC

PART
NO

~ © + Lo NN OOR PO ANMINDON DO D~
N O A A A D A NN NN NENNN A=A A AN NEANNENNNNMOOOOOM MO MO0 303 WO N e

REF.
_ -NO.

e kel R R R R B R e N I B ] [ e R R R e R e R ] [l o R S e e R R e L s e R e R e S I SR

PAGE
NG

- E

i 111.11111&122222222223333333:&..u...u.ru.ru...a..u.Ju.&4555556566666677?7777?778888899999
._ Ru8888888888888888888888888888858888888883883888888888888888888388888
_
_

&

NUMERICAL INDEX |

NO.

22222222222222222222222222222222222222222222222222222222222222222?.22
PR R Rt R R Rt e N R A R R A Rt N Rt A A R Rt A Rt R R e N e W W e W W B W e B e W R N W W W e N N W B R N e N o R N o B W R N Er W B K N R R W Ny
LDODULDLLDLUULLLDULDLLULLVLLLLLOLDLELLRODOLLLULLLLULLDLYLLLLDLLLDOOVLLLLLLLOUDULL

PART -

LY

° il i .
™~ @ HNm ~F Wy Oh O — e D L s e ligNY.] o~ o o

MDA AN DA A AN O A ANIANN AN SN NN NN NN NN O NOTO A2t F T N DY AN
. ) &

. REF.
KO .

333333777?777777?7??33735351?57777..?3333993?97?7115?9935357?5?555555
6666666666666666666652&6 L ] ["'sB'a) 12222333355655666.&.521111111 [ N o W T o [ Y]

PAGE
NO

7.89013&5015902345679&%82712325568901567867377578693999001133.&5578901
1 000111113333.4.414:4&.&.&.1455512333677?7?3383889900022280999900000000000011
[} 2224&22222222222222222?23333333333333333333&..&.-uﬁﬁn:ﬂﬁS????BBﬂvBBBBBBBBGBS
= 22222222.22222_2222222#22222222222222222222222223222222222222222222222
t 3333333333333333333333333333333333333333333333333333333

MMM OMEaEoMorTmmo, o
CCCCCCCCCCCCCCCCCCCCCrCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

PART
o

78

@




2

3

-

NUMERICAL INDEX

80

.

#

REF.

E

o
<L

PART *r

REF,

PAGE

PART

NO:

NO.

o
=

NG .

NO.

NO.

t Co., Inc.

Ingersoll E
| !

2

3

- &
- , ng quipmen

r
©

£

]
1
LS

- -

<

MO A0 Fon [o 3 aRN] ~ o [=] el eg ol - = R
NrAA A A S MONNAENOO S NOMINNRNO GO ENN AN S AN - :
P < .

L)

NN @MENO @O PO M 0IEA MO MM IS MO W0 P OO I P U Ut v
VOOMON Y 33 SN0 3 IIN 2O TOFTOIINTOMNNMONS 3 D0w . .

B
r

v .
¥

a

NN O NGO 3 N LT PO NN TR N AN M S (W N OO -

FIFOMO OCRPN-TONNOCOOCOOULYLOOOAONMN—~—~TOC0 T~ ~F 00
Wi O o8 o NN TR0 0000UDOO e oMY Sy @@~ a
[ Rt ot v LY WY LD A0 O LA U WD LD D WD D LN WD 1 WY -t O '

L L L I A R R A D A T T e O O Y A Tl TN Y A VN TN N N TN N TS0 S B |
MDNND A= = G 3OO0V COCDNDRORDDODOOARODh
gggggﬂxlllllllllll!..ll.ls..l111111111111112222222
11111%{.22222222222222222222222222222222222333

b

. ; R
COMNOoOWwOo N o~ o u — N ey [yl oS Ov oy O O wny ~+ - T N le] FOoOMNWYmM M~ Lol R @ P~ B — N
AT AN D A A NSNS N AP D A SO A A M NN D NG A@Q e A A OIS NN AN AT HDD A RN A AN s M

. @

! 2
Mh—AIN O e-hOh D Ae= NO,—ThMA A TN ARMN AR —nnNdamam Ao M= mm e~
62.“.4;45523 NN NI NN NED OO NN NNNmMm DD N WA NNWNRS OSSO

S ) . _

ﬁBBSlld2&555537223111111112222222222222222222790001&11222222333334&4
v ' — HIONMWnnINmNOoOOoOMmemen ot 0 A U Y LD G WD L0 LY B0 U LN B B 0 ) LY 0
— o~ . . . ) . .

| I N N Y TN U A N TR N N N AN N NN (Y N N Y T Y Y [ ™ N N N A TN Y SN N T NN (Y A Y ‘T Y Y NN A Y TN N NN Y (O I (Y O N (NN N N KUY IO A N N AN Y N T TR T B |
66655568888nu_uu8888BQU9999.«019999999999999999999999999999.9999999999999999
llllllul.11111111111111llllllll»\l—llal]lllll.Inllldll&llllllllllql’%lllldl111

-




